A\ Clemas & Co Ltd
‘ ' Industrial Cleaning Equipment

Sales - Hire - Service

TENNANT T581 MICRO RIDER
SCRUBBER DRYER
OPERATOR MANUAL

Clemas & Co. Unit 16 Ashchurch Business Centre, Alexandra Way, Tewkesbury,
Gloucestershire, GL20 8NB.
Tel: 01684 850777 Fax: 01684 850707
Email: info@clemas.co.uk Web: www.clemas.co.uk



mailto:info@clemas.co.uk
http://www.clemas.co.uk/

Only use TENNANT Company supplied or equivalent
parts. Parts and supplies may be ordered online, by
phone or from any Tennant Authorized Service Center
or Distributor.

Before Ordering any parts or supplies, be sure to have
the machine model number and serial number available.

Serial Number Location

1) C€

7 HI
TABLE OF CONTENTS
RECOMMENDED SPARE PARTS LIST ..o 3
BRUSHES / PAD DRIVER AND PADS .........cccccooeniininn. 5
RECOVERY TANKGROUP .................... 6
SOLUTION TANK GROUP ..................... 8
SOLUTION TANK DRAIN HOSE GROUP ..........ccccvvenene 9
FRAME AND DRIVE WHEEL GROUP ..........cccoccvvnnnne. 10

SCRUB HEAD GROUP (Single Disk 55cm Model) . 14
SCRUB HEAD GROUP (Dual Disk 70cm Model) .. 16

SQUEEGEE GROUP (55cm Single Disk Model) ... 20
SQUEEGEE GROUP (70cm Dual Disk Model) .... 22
ELECTRICAL COMPONENT GROUP

(55cm Single Disk Model) .......cooeevviiiiiiiiiiicieececs 24
ELECTRICAL COMPONENT GROUP

(70cm Dual Disk Model) ........ccccoviviiniiiiniireecns 28
CONTROL CONSOLE GROUP ..ot 32
CHEM DOSE GROUP ..ot 34
DRIVE MOTOR BREAKDOWN ......cccoooiiiinienieieeieniens 35

ELECTRICAL DIAGRAM (55cm Single Disk Model) 36
ELECTRICAL DIAGRAM (70cm Dual Disk Model) . 37

Tennant Company N.V.

Industrielaan 6 5405 AB
P.O. Box 6 5400 AA
Uden- The Netherlands

europe@tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2021 TENNANT Company


mailto:europe@tennantco.com

RECOMMENDED SPARE PARTS LIST

WEAR PARTS (55cm Model)
PART NO. DESCRIPTION
9017759 BLADE, SQGE, FRONT, 815L, LINATEX [STANDARD]
9017760 BLADE, SQGE, REAR, 815L, LINATEX [STANDARD]
9017755 BLADE, SQGE, FRONT, 815L, LATEX
9017756 BLADE, SQGE, REAR, 815L, LATEX
9017757 BLADE, SQGE, FRONT, 815L, PYU
9017758 BLADE, SQGE, REAR, 815L, PYU
9017761 BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP [STANDARD]
SPPV01351 BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP, SOFT
9017762 BRUSH ASSY, DISK, ABR, 55CM, 3- LUG, 120 GRIT
9017763 DRIVER ASSY, PAD, 55CM, 3- LUG [OPTION]
SPPV01460 PAD, STRIP, 21.6/550, BROWN[5PC]
SPPV01442 PAD, SCB, 21.6/550, BLU [5PC]
SPPV01433 PAD, BUFF, 21.6/550, RED [5PC]
SPPV01415 PAD, POLISH, 21.6/550, WHITE [5PC]
WEAR PARTS (70cm Model)
PART NO. DESCRIPTION
9017813 BLADE, SQGE, FRONT, 1020L, LINATEX [STANDARD]
9017814 BLADE, SQGE, REAR, 1020L, LINATEX [STANDARD]
9017801 BLADE, SQGE, FRONT, 1020L, LATEX
9017804 BLADE, SQGE, REAR, 1020L, LATEX
9017806 BLADE, SQGE, FRONT, 1020L, PYU
9017811 BLADE, SQGE, REAR, 1020L, PYU
9017816 BRUSH ASSY, DISK, SCB, 35CM, 3- LUG, PYP [STANDARD]
9017730 BRUSH ASSY, DISK, SCB, 35CM, 3- LUG, PYP, SOFT
9017818 BRUSH ASSY, DISK, ABR, 35CM, 3- LUG, 120 GRIT
SPPV02664 DRIVER ASSY, PAD, 35CM [OPTION]
994520 PAD, STRIPPING, BROWN [5 PC]
994519 PAD, SCRUBBING, BLUE [5 PC]
994518 PAD, BUFFING, RED [5 PC]
994754 PAD, POLISHING, WHITE [5 PC]
SERVICE PARTS (55cm Model)
PART NO. DESCRIPTION
897383 FLAP, BRUSH
994201 BATTERY, GEL, 12VDC 105AH [GEL]
9017716 MOTOR, VACUUM, 24VDC, 2- STAGES
9017764 BRUSH, CARBON, VAC FAN
9017765 MOTOR, BRUSH, 24VDC
897500 CIRCUITBOARD, DRIVE
SERVICE PARTS (70cm Model)
PART NO. DESCRIPTION
9017838 FLAP, SIDE, BRUSH
9017841 FLAP, CENTER, BRUSH
994203 BATTERY, 6VDC 180AH [GEL]
9018509 MOTOR, VACUUM, 24VDC
9017687 BRUSH, CARBON, VAC FAN
9017799 ISOLATOR, VAC FAN
9017843 MOTOR, BRUSH, 24VDC
9017822 CIRCUITBOARD, DRIVE

Continued

Tennant T290 (03- 2021)



RECOMMENDED SPARE PARTS LIST

SERVICE PARTS (55cm & 70cm Models)

PART NO. DESCRIPTION

9017686 BRUSH KIT, CARBON, BRUSH MOTOR [4 PC]
9017784 BRUSH, CARBON, TRANSAXLE MOTOR
9018401 GASKET, MOTOR, VACUUM
9017785 FILTER, MOTOR, VAC FAN

9017786 HOSE ASSY, RECOVERY

897466 SCREEN, FILTER

9017790 SENSOR, LEVEL, LIQ

9017793 HOSE ASSY, DRAIN

9017794 CAP KIT, DRAIN HOSE, RECVY
9017795 SENSOR, POSITION, DRIVE
9017718 VALVE, WATER, SOLENOID, 24VDC
9017800 TIRE, SOLID, PYU

9017802 CAP KIT, DRAIN PLUG W/GASKET
9017805 ACTUATOR, BRUSH HEAD, 24VDC
9017803 ACTUATOR, SQGE, 24VDC
9017807 DRIVE ASSY, WHEEL

9017808 BRAKE ASSY, W/LEVER, COMPLT
9017809 WHEEL, SCRBR, 250MM X 60MM
9017815 FUSE 30A

9017817 FUSE 5A

9017819 FUSE 100A

MEVR00584 FUSE 3 A

9017821 CIRCUITBOARD, MAIN

9017823 CIRCUITBOARD, DISPLAY PANEL

897441 COVER, TANK, RECVY

897656 HOSE, DRAIN, SOLTN

1017696 KEY SET, REPLACEMENT

1069836 CORD, POWER, CHARGER [EU]
1032820 CORD, POWER, CHARGER [UK]

Tennant T581 (03-2021)



PARTS LIST

BRUSHES / PAD DRIVER AND PADS

55cm Single Disk Model

Ref. Part No. Serial Number Description Qty.
1 9017761 (9021379- 00001- ) BRUSH ASSY, DISK, SCB, 55CM, PYP (STANDARD) 1
1 SPPV01351  (9021379- 00001- ) BRUSH ASSY, DISK, SCB, 55CM, PYP, SOFT 1
1 9017762 (9021379- 00001- ) BRUSH ASSY, DISK, ABR, 55CM, 3- LUG, 120 GRIT 1
2 9017763 (9021379- 00001- ) DRIVER ASSY, PAD, 55CM, 3- LUG 1
3 SPPV01415  (9021379- 00001- )  PAD, POLISH, 55CM, WHITE [QTY 5] 1
3 SPPV01433  (9021379- 00001- ) PAD, BUFF, 55CM, RED [QTY 5] 1
3 SPPV01442  (9021379- 00001- ) PAD, SCRUB, 55CM, BLUE [QTY 5] 1
3 SPPV01460  (9021379- 00001- ) PAD, STRIP, 55CM, BROWN [QTY 5] 1

70cm Dual Disk Model

Ref. Part No. Serial Number Description Qty.
1 9017816 (9021380- 00001- ) BRUSH ASSY, DISK, SCB, 35CM, PYP (STANDARD) 1
1 9017730 (9021380- 00001- ) BRUSH ASSY, DISK, SCB, 35CM, PYP, SOFT 1
1 9017818 (9021380- 00001- ) BRUSH ASSY, DISK, ABR, 35CM, 3- LUG, 120 GRIT 1
2 SPPV02664  (9021380- 00001- ) DRIVER ASSY, PAD, 35CM, 3- LUG 1
3 994754 (9021380- 00001- ) PAD, POLISH, 35CM, WHITE [QTY 5] 1
3 994518 (9021380- 00001- ) PAD, BUFF, 35CM, RED [QTY 5] 1
3 994519 (9021380- 00001- ) PAD, SCRUB, 35CM, BLUE [QTY 5] 1
3 994520 (9021380- 00001- ) PAD, STRIP, 35CM, BROWN [QTY 5] 1

Tennant T581 (03- 2021) 5



PARTS LIST

RECOVERY TANK GROUP

1 o

@

Uzgq
g1

[ Y N VAN

A

Tennant T581 (03- 2021)



PARTS LIST

RECOVERY TANK GROUP

Ref. Part No. Serial Number Description Qty.
1 9017786 (90213xx- 00001 ) HOSE ASSY, RECVY 1
2 897430 (90213xx- 00001 ) PIN, 10D X 275L 1
3 897431 (90213xx- 00001 )  NUT AUTOBL.M10 INOX DIN 985 2
4 897432 (90213xx- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
5 MPVR12901 (90213xx- 00001 ) TANK RECOVERY PT80 BLUE 1
6 897434 (9021379- 00001 ) BRACKET, HSGN, FAN (55cm Model) 1
6 897552 (9021380- 00001 ) BRACKET, HSGN, FAN (70cm Model) 1
8 9017716 (9021379- 00001 )  FAN, VACUUM, 24VDC, 2- STAGE (55cm Model) 1
9017764 (9021379- 00001 )  CARBON BRUSH, MOTOR, VAC (Motor 9017716) 1
8 9018509 (9021380- 00001 ) FAN, VACUUM, 24VDC, 3- STAGE (70cm Model) 1
9017687 (9021380- 00001 ) CARBON BRUSH, MOTOR, VAC (Motor 9018509) 1
9 9018401 (90213xx- 00001 ) GASKET, MOTOR, VACUUM 1
10 897437 (90213xx- 00001 ) INSULATION, FAN 1
11 897438 (90213xx- 00001 )  FAIRLEAD, 13,5D 1
14 897439 (90213xx- 00001 ) COVER, FAN 1
15 897440 (90213xx- 00001 ) GASKET, RBR, FAN 1
16 9017790 (90213xx- 00001 ) SENSOR, LEVEL, LIQ 1
17 897441 (90213xx- 00001 ) COVER, TANK, RECVY [2180] 1
18 897657 (90213xx- 00001 ) GASKET PT80 TANK LID 1
19 897443 (90213xx- 00001 ) LABEL [FILTER] 1
24 9017785 (90213xx- 00001 ) FILTER, MOTOR, VACFAN 1
25 9017793 (90213xx- 00001 ) HOSE ASSY, DRAIN 1
26 897444 (90213xx- 00001 ) SEAT[2180SR] 1
27 897445 (90213xx- 00001 )  SWITCH, SENSOR, SEAT 1
28 897384 (90213xx- 00001 )  WASHER D. 5X14 INX 3
29 897446 (90213xx- 00001 ) SCREW TBEI M 6- 16 2
30 897447 (90213xx- 00001 ) HANDLE, COVER 1
31 897315 (90213xx- 00001 ) RUBBER LAV. 4
32 897112 (90213xx- 00001 )  WASHER D. 6X18 INX UNI 6593 4
33 897448 (90213xx- 00001 ) CLAMP, HOSE, WORMDRIVE, 45 - 60D 1
34 897449 (90213xx- 00001 )  HANGER, HOSE 1
35 897151 (90213xx- 00001 )  SCREW TE M 4X 10 INX 1
36 897450 (90213xx- 00001 ) SCREW TE M 6x45 INOX 4
37 VTVT00916 (90213xx- 00001 ) SCREW 3
38 897451 (90213xx- 00001 ) NET 1
39 897452 (90213xx- 00001 ) CAP 1
40 897453 (90213xx- 00001 )  SCREW TE M4x12 UNI 5739 INOX 1
41 897156 (90213xx- 00001 )  WASHER D. 4 INX 1
42 9017794 (90213xx- 00001 ) CAPKIT, DRAIN HOSE, RECVY 1
43 897146 (90213xx- 00001 ) SPACER 3
44 VTDDO01693 (90213xx- 00001 ) NUT, M5, INOX 3
45 KTRI06354 (90213xx- 00001 ) LABELKIT, T581 1

Tennant T581 (03- 2021)



PARTS LIST

SOLUTION TANK GROUP

Ref. Part No. Serial Number Description Qty.
1 897454 (90213xx- 00001 ) TANK, SOLTN 1
2 9017787 (90213xx- 00001 ) SCREEN, SOLTN 1
3 9018454 (90213xx- 00001 ) WATER, VALVE, SOLTN 1
4 897455 (90213xx- 00001 ) CONNECTOR 1/2 M RESCA 15 1
5 897456 (90213xx- 00001 ) CONNECTOR 1/2” M/F 1
6 897457 (90213xx- 00001 ) BRACKET, WATER, FTLR 1
7 897458 (90213xx- 00001 )  WASHER 1/2 2
8 897384 (90213xx- 00001 )  WASHER D. 5X14 INX 1
9 897459 (90213xx- 00001 ) SCREW, M5X12, TE, INOX 1
10 9017802 (90213xx- 00001 )  CAPKIT, DRAIN PLUG W/GASKET 1
11 897460 (90213xx- 00001 ) TRAY, BATTERY, D.490X394X30 1
12 897461 (90213xx- 00001 ) ROD, SPPT, TANK 1
13 897462 (90213xx- 00001 )  SEAL, SOLTN, TANK 1
19 897463 (90213xx- 00001 ) CAP, SOLTN, TANK 1
22 897120 (90213xx- 00001 )  WASHER, D.8X24, UNI6593, INOX 2
23 897243 (90213xx- 00001 )  SCREW TE M8x35 UNI5739 INOX 2
25 9017790 (90213xx- 00001 ) SENSOR, LEVEL, LIQ 1
26 897464 (90213xx- 00001 ) BRACKET, ROD 1
27 897658 (90213xx- 00001 ) SCREW M 5X 12 TSPEI UNI 5933 1
28 897465 (90213xx- 00001 ) SEAL, ORG, 15,08D X 2,62 TH 1
29 897466 (90213xx- 00001 ) SCREEN, FILTER 1

8 Tennant T581 (03- 2021)



PARTS LIST

SOLUTION TANK DRAIN HOSE GROUP

16

Ref. Part No. Serial Number Description Qty.
1 897358 (90213xx- 00001 )  BRACKET, DRAIN, VALVE 1
2 897266 (90213xx- 00001 ) CLIP, M25 1
3 897271 (90213xx- 00001 ) CONNECTOR 1/2 M RESCA 15 1
4 897656 (90213xx- 00001 ) HOSE, DRAIN, SOLTN 1
5 897270 (90213xx- 00001 ) GASKET D.21 SP.3 GOMMA 1
6 897269 (90213xx- 00001 ) CAP 1/2°G X ELETTROV. ACL 1
7 897156 (90213xx- 00001 )  WASHER D. 4 INX 1
8 897359 (90213xx- 00001 ) SCREW, TCTC, M4X16, ACCIAIO, INOX 1
9 897160 (90213xx- 00001 ) NUT, M4, INOX, ZN 1
10 897360 (90213xx- 00001 )  FITTING, PLASTIC, 3/4 1
11 897361 (90213xx- 00001 ) CRANKCASE FRONTALE 705 GRIGIO 1
12 897362 (90213xx- 00001 ) CLAMP, HOSE, WORMDRIVE, 12- 20D 2
13 897363 (90213xx- 00001 ) FAIR, LEAD 1
14 897364 (90213xx- 00001 ) CLAMP, STL, 16D, INSULATED 1
15 897112 (90213xx- 00001 )  WASHER D. 6X18 INX UNI 6593 4
16 897287 (90213xx- 00001 ) SCREW TE 6X20 UNI5739 INX 1
17 897138 (90213xx- 00001 ) NUT M6 INOX 1
18 897329 (90213xx- 00001 ) SCREW, TBEI, M5x16, INOX 2

Tennant T581 (03- 2021) 9



PARTS LIST

FRAME AND DRIVE WHEEL GROUP

nt T581 (03- 2021)

Tenna

10



PARTS LIST

FRAME AND DRIVE WHEEL GROUP

Serial Number

Description

Qty.

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

FRAME [2180SR]

SUPPORT, WDLT, STEERING
BEARING 51112

BEARING 32004 TIPO SKF

PLATE, RND, STEERING, CONTROL

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

DRIVE ASSY, WHEEL

WHEEL, SCRBR, 250MM X 60MM
CIRCLIP, D. 20, UNI7435
WASHER D.10

WASHER D.10

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M10X25, UNI5740
SCREW, TSPEI, M8X16

SUPPORT

WASHER, D.8, UNI6592, INOX
WASHER, D. 8, GRW, UNI1751, INOX

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M8X16, UNI5739, A2
SHAFT, STEERING

SPROCKET, STEERING
WASHER, M6X24, UNI6593, INOX
WASHER D. 6 INX GRW UNI 1751

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW TE 6X16 UNI5739

NUT, M8, INOX

SCREW, TE, M8X20, UNI5739, INOX
JOINT, STEERING

BUSHING, 15B 24D 17.5

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SHAFT, STEERING, WHEEL
WHEEL, STEERING 320MM
WASHER, M10X40X2,5, UNI6593, ZB
SCREW, TE, M10X20, UNI5739
WASHER NYLON 66 D. 84X17X2

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M8X100

WASHER, UNI6592, FORO 20, INOX
CHANNEL, ARM, SQGE

BRACKET, M6X11X29

NUT M 6 A2 UNI 5588 INX

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

WASHER D.6 UNI 6592 INOX
NUT M6 INOX

SCREW TE 6X20 UNI5739 INX
SPACER, RND, 6,5B 12D 10
SCREW M6X25 TSPEI UNI5933

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

BELLOWS, SHAFT, STEERING
SPRING D.10.2 X20

NUT, HEX, M20 X 1,5

PIN, ACTUATOR, 8D X 115L
ACTUATOR, SQGE, 24VDC

Ref. Part No.
1 897386
2 897387
3 897388
4 897389
5 897390
6 9017807
7 9017809
8 897280
9 897391
10 897392
11 897393
12 897394
13 897283
14 897152
15 897216
16 897184
17 897395
18 897396
19 897305
20 897129
21 897128
22 897124
23 897316
24 897397
25 897398
26 897399
27 897400
28 897401
29 897402
30 897157
31 897403
32 897288
33 897404
34 897251
35 897405
36 897106
37 897138
38 897287
39 897406
40 897407
41 897408
42 897409
43 897410
44 897380
45 9017803
46 897411
47 897412
48 897152
49 897124
50 897413

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

R N L N I N = L N L N L N I N N L N I S N B

SPACER, RND, 8B 10D 5,9
SUPPORT

WASHER, D.8, UNI6592, INOX
NUT, M8, INOX

SCREW, TCEI, M10X30

PRrRrRPRRrRrNMRRIOAORNDNNNRERRERIMRERRRIMMREAENRIPRPRPENMOMNDMEAEDNNNMMNMNNNRRRRRR

Tennant T581 (03- 2021)

11



PARTS LIST

FRAME AND DRIVE WHEEL GROUP - Continued

nt T581 (03- 2021)

Tenna

12



PARTS LIST

FRAME AND DRIVE WHEEL GROUP - Continued

Ref. Part No. Serial Number Description Qty.
51 897414 (90213xx- 00001 ) NUT M10 INOX 1
52 897415 (90213xx- 00001 )  BRAKE 1
53 897416 (90213xx- 00001 ) SPACER 1
54 897417 (90213xx- 00001 ) CAP, WHEEL, PYP 2
55 897453 (90213xx- 00001 ) SCREW TE M4x12 UNI 5739 INOX 1
56 897334 (90213xx- 00001 ) DUCTLOCKD.9,5 1
57 897532 (90213xx- 00001 )  SCREW TE M 6X 25 UNI 5739 INX 1
58 897106 (90213xx- 00001 )  WASHER D.6 UNI 6592 INOX 1
59 897105 (90213xx- 00001 ) NUT M6 INOX+ZIN. 1
60 897276 (90213xx- 00001 ) NUT M4 ATB A2 1
61 897262 (90213xx- 00001 ) SCREW, M4X16 1
62 897204 (90213xx- 00001 )  WASHER D. 4 GROVER A2 UNI1751 1
63 VTRS00017 (90213xx- 00001 ) WASHER STEEL INOX 4X12 1
64 897137 (90213xx- 00001 ) CLAMP FERMATUBO 1
65 MPVR12940 (90213xx- 00001 ) GUIDE 1
66 FSVR00049 (90213xx- 00001 )  CLAMP 4,5x200 black 1
67 897556 (90213xx- 00001 ) FAIR, LEAD DIAMETER 15.5 1
68 897363 (90213xx- 00001 ) FAIR, LEAD 1
69 897129 (90213xx- 00001 )  WASHER D. 6 INX GRW UNI 1751 1
70 897130 (90213xx- 00001 ) SCREW, TE, M6X12, UNI5739, A2 1
71 897316 (90213xx- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 1
72 897152 (90213xx- 00001 )  WASHER, D.8, UNI6592, INOX 1
73 897352 (90213xx- 00001 ) SCREW, TCEI, M.6X16 1
74 897129 (90213xx- 00001 )  WASHER D. 6 INX GRW UNI 1751 1
75 897305 (90213xx- 00001 )  WASHER, M6X24, UNI6593, INOX 1
76 MPVR12936 (90213xx- 00001 ) CRANKCASE . 1

Tennant T581 (03- 2021)

13



PARTS LIST

SCRUB HEAD GROUP (Single Disk 55cm Model)

14

Tennant T581 (03- 2021)



PARTS LIST

SCRUB HEAD GROUP (Single Disk 55cm Model)

Ref. Part No. Serial Number Description Qty.
2 897120 (9021379- 00001 )  WASHER, D.8X24, UNI6593, INOX 4
3 897370 (9021379- 00001 ) BUSHING, 8B 12D 14 2
4 897371 (9021379- 00001 )  WASHER, 13B 24D 2,5, NYL 2
5 897372 (9021379- 00001 )  PLAT, ARM, SCB HEAD 4
6 897373 (9021379- 00001 ) HEAD, SCB, 500MM 1
v8 9017765 (9021379- 00001 )  MOTOR, BRUSH, 24VvDC 1
9017686 (9021379- 00001 ) CARBON BRUSH KIT, MOTOR, BRUSH [4 PC] 1
Y MOCCO00480 (9021379- 00001 ) MOTOR, BRUSH 1
Y RDGR00052 (9021379- 00001 ) REDUCTION UNIT, BRUSH MOTOR 1
9 897129 (9021379- 00001 )  WASHER D. 6 INX GRW UNI 1751 4
10 897287 (9021379- 00001 ) SCREW TE 6X20 UNI5739 INX 4
11 VTVR16617 (9021379- 00001 ) WEDGE 6X 6X30 UNI 6604 1
12 MFVR00242 (9021379- 00001 ) DRIVE DISK CONICAL ALUMINIUM 1
13 897375 (9021379- 00001 )  WASHER, D. 8 X32, UNI6593, INOX 1
14 897216 (9021379- 00001 )  WASHER, D. 8, GRW, UNI1751, INOX 1
15 897316 (9021379- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 1
16 9017718 (9021379- 00001 )  VALVE, WATER, SOLENOID, 24VDC 1
17 897156 (9021379- 00001 )  WASHER D. 4 INX 2
18 897262 (9021379- 00001 ) SCREW, M4X16 3
19 897152 (9021379- 00001 )  WASHER, D.8, UNI6592, INOX 6
20 897124 (9021379- 00001 ) NUT, M8, INOX 5
21 897229 (9021379- 00001 ) NUT, M8, UNI5588, INOX, A2 1
22 897376 (9021379- 00001 )  WHEEL, BPMR, 80D X 22W 1
23 897121 (9021379- 00001 ) BUSHING NUOVO RUOTINO STRONG 1
24 897311 (9021379- 00001 ) SCREW, M8X40 1
25 897256 (9021379- 00001 ) TUBE FLEX D.12X3 ARMORV.PVC TR 1
26 897137 (9021379- 00001 ) CLAMP FERMATUBO 1
27 9017761 (9021379- 00001 ) BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP 1
29 897377 (9021379- 00001 )  SCREW TCEI M8X20 UNI5931 INOX 2
31 897371 (9021379- 00001 )  WASHER, 13B 24D 2,5, NYL 8
32 897370 (9021379- 00001 ) BUSHING, 8B 12D 14 4
33 897120 (9021379- 00001 )  WASHER, D.8X24, UNI6593, INOX 4
34 897243 (9021379- 00001 ) SCREW TE M8x35 UNI5739 INOX 4
35 897378 (9021379- 00001 ) BUSHING, 8B 12D 4,3 4
36 897379 (9021379- 00001 ) SCREW, TE, M8X80 1
37 897124 (9021379- 00001 ) NUT, M8, INOX 4
38 9017805 (9021379- 00001 ) ACTUATOR, BRUSH HEAD, 24VDC 1
39 897380 (9021379- 00001 ) PIN, ACTUATOR, 8D X 115L 1
40 LAFN47168 (9021379- 00001 ) BELT- STRETCHER ALTERNATOR TK1400 2
41 897145 (9021379- 00001 )  SCREW TE 5X16 UNI5739 INX 3
42 897382 (9021379- 00001 ) BRACKET 1
43 897383 (9021379- 00001 ) FLAP 1
44 VTDD01693 (9021379- 00001 ) NUT, M5, INOX 3
45 897384 (9021379- 00001 )  WASHER D. 5X14 INX 3
46 897385 (9021379- 00001 ) DRIVE DISK TESTATA 2
47 897204 (9021379- 00001 )  WASHER D. 4 GROVER A2 UNI1751 1
48 MLMLO0350 (9021379- 00001 )  SPRING ALUM. CONICAL DRIVER 1
49 897313 (9021379- 00001 ) SCREW, TCB, TC, M4X10 1

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

15



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model)

Tennant T581 (03- 2021)

16



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model)

Ref. Part No. Serial Number Description Qty.
1 9017805 (9021380- 00001 ) ACTUATOR, BRUSH HEAD, 24VDC 1
2 897517 (9021380- 00001 ) ARM, ACTUATOR 1
3 897120 (9021380- 00001 )  WASHER, D.8X24, UNI6593, INOX 8
4 897370 (9021380- 00001 ) BUSHING, 8B 12D 14 4
5 897371 (9021380- 00001 ) WASHER, 13B 24D 2,5, NYL 4
6 897372 (9021380- 00001 ) PLAT, ARM, SCB HEAD 4
7 LAFN09311 (9021380- 00001 ) HEAD, SCB, 700MM 1
v9 9017843 (9021380- 00001 ) MOTOR, BRUSH, 24vDC 2

9017686 (9021380- 00001 ) CARBON BRUSH KIT, BRUSH MOTOR [4 PC] 1
Y NA (9021380- 00001 ) ROTOR, MOTOR, BRUSH 1
Y RDGR00043  (9021380- 00001 ) REDUCTION UNIT, BRUSH MOTOR 1

10 897129 (9021380- 00001 )  WASHER D. 6 INX GRW UNI 1751 8
11 897128 (9021380- 00001 ) SCREW TE 6X16 UNI5739 8
12 MFVR00242  (9021380- 00001 ) HUB, DRIVE, BRUSH, DISK 2
13 897375 (9021380- 00001 )  WASHER, D. 8 X32, UNI6593, INOX 2
14 897216 (9021380- 00001 )  WASHER, D. 8, GRW, UNI1751, INOX 2
15 897316 (9021380- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 2
16 897520 (9021380- 00001 ) BRACKET 1
17 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 4
18 MPVR07147  (9021380- 00001 ) CONVEYOR 1
19 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 12
20 897287 (9021380- 00001 ) SCREW TE 6X20 UNI5739 INX 4
21 897138 (9021380- 00001 )  NUT M6 INOX 6
22 9017718 (9021380- 00001 )  VALVE, WATER, SOLENOID, 24VDC 1
23 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
24 897152 (9021380- 00001 )  WASHER, D.8, UNI6592, INOX 2
25 897376 (9021380- 00001 )  WHEEL, BPMR, 80D X 22W 2
26 897121 (9021380- 00001 )  BUSHING NUOVO RUOTINO STRONG 2
27 897311 (9021380- 00001 ) SCREW, M8X40 2
28 897124 (9021380- 00001 ) NUT, M8, INOX 2
34 897523 (9021380- 00001 ) BRACKET 2
35 897524 (9021380- 00001 ) BEARING, BALL, 8B 30D 11W [2SEAL] 2
36 LAFN09313 (9021380- 00001 ) BRACKET SX LEFT 1
37 LAFN09312 (9021380- 00001 ) BRACKET DX 1
38 897371 (9021380- 00001 )  WASHER, 13B 24D 2,5, NYL 4
39 9017838 (9021380- 00001 ) FLAP,BRUSH 1

40 9017841 (9021380- 00001 ) FLAP, BRUSH, INSIDE 4

41 9017838 (9021380- 00001 ) FLAP,BRUSH 1

42 897525 (9021380- 00001 ) SCREW, TBEI, M5X35 8

44 897370 (9021380- 00001 ) BUSHING, 8B 12D 14 4

45 897545 (9021380- 00001 ) BUSHING 4

46 LAFN09394 (9021380- 00001 ) BRACKET LEFT 1

47 LAFN09395 (9021380- 00001 ) BRACKET RIGHT 1

48 897250 (9021380- 00001 ) NUT, M6, UNI5589, INOX 2

49 897156 (9021380- 00001 )  WASHER D. 4 INX 2
50 897262 (9021380- 00001 ) SCREW, M4X16 2
51 897526 (9021380- 00001 ) BUSHING, SLEEVE, 8B 12D 15L 2
52 897530 (9021380- 00001 ) SCREW, TE, M8X30, UNI5737, INOX 2
53 897527 (9021380- 00001 )  STRAP, SQGE, INSIDE 4
54 897244 (9021380- 00001 ) SCREW, TE, M8X45, INOX, A2 1
55 897243 (9021380- 00001 ) SCREW TE M8x35 UNI5739 INOX 2

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

17



PARTS LIST

Continued

SCRUB HEAD GROUP (Dual Disk 70cm Model) -

Tennant T581 (03- 2021)

18



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model) - Continued

Ref. Part No. Serial Number Description Qty.
56 897531 (9021380- 00001 )  SPRING 2
57 897533 (9021380- 00001 )  SPRING 1
58 897145 (9021380- 00001 ) SCREW TE 5X16 UNI5739 INX 12
59 VTDD01693  (9021380- 00001 ) NUT, M5, INOX 12
60 897231 (9021380- 00001 ) BUSHING 2
61 897534 (9021380- 00001 ) SPACER 1
62 897218 (9021380- 00001 ) BUSHING BRUSH DECK SUPPORT 2
63 897535 (9021380- 00001 ) SCREW 1
64 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
65 897536 (9021380- 00001 ) SCREW, TE, M.8X40 1
66 897380 (9021380- 00001 )  PIN,ACTUATOR, 8D X 115L 1
67 897247 (9021380- 00001 )  WASHER, D. 12X36X2.5, UNI6593 2
68 897537 (9021380- 00001 )  SPRING 2
69 897120 (9021380- 00001 )  WASHER, D.8X24, UNI6593, INOX 2
70 897538 (9021380- 00001 ) WASHER D.14 2
71 897539 (9021380- 00001 ) SCREW, TSPEI, M8x70, UNI5933 2
72 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
73 897243 (9021380- 00001 ) SCREW TE M8x35 UNI5739 INOX 1
74 LAFN47168 (9021380- 00001 ) BELT- STRETCHER ALTERNATOR 2
75 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 4
76 897544 (9021380- 00001 )  WASHER, D.12, GROVER, UNI1751, INOX 4
7 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 2
78 897532 (9021380- 00001 ) SCREW TE M 6X 25 UNI 5739 INX 4
79 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 2
80 897541 (9021380- 00001 ) COVER 2
81 897542 (9021380- 00001 ) SCREW TCEI M6X20 UNI5931 INOX 2
82 897543 (9021380- 00001 ) COVER 2
83 MECB01373  (9021380- 00001 ) EXTENSION 1
84 897256 (9021380- 00001 ) TUBE FLEX D.12X3 ARMORV.PVC TR 0,60
85 897204 (9021380- 00001 ) WASHER D. 4 GROVER A2 UNI1751 2
86 MLMLO00350 (9021380- 00001 )  SPRING ALUM. CONICAL DRIVER 2
87 897313 (9021380- 00001 ) SCREW, TCB, TC, M4X10 2
Tennant T581 (03- 2021) 19



PARTS LIST

SQUEEGEE GROUP (55cm Single Disk Model)

20

Tennant T581 (03- 2021)



PARTS LIST

SQUEEGEE GROUP (55cm Single Disk Model)

Ref. Part No. Serial Number Description Qty.
1 897418 (9021379- 00001 )  STRAP, SQGE, XS, FRONT, RH 1
2 9017759 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, LINATEX (STANDARD) 1
2 9017757 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, PYU (OPTION) 1
2 9017755 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, LATEX (OPTION) 1
3 897116 (9021379- 00001 ) CLOSURE S 2
4 9018496 (9021379- 00001 ) NUT M 3 AUTOBL.DIN 985 IX.A2 8
5 897419 (9021379- 00001 ) LABEL 2
6 897420 (9021379- 00001 ) STRAP, SQGE, XS, FRONT, LH 1
7 897421 (9021379- 00001 ) SCREW TE M6X60 UNI5739 INOX 2
8 897422 (9021379- 00001 ) SCREW, TE, M.6X55 2
9 897423 (9021379- 00001 ) FRAME, SQGE, XS 1
10 897103 (9021379- 00001 ) SPACER, 6.00b 12.00d 16.5l, CPR 2
11 897157 (9021379- 00001 )  WASHER NYLON 66 D. 84X17X2 4
12 897376 (9021379- 00001 )  WHEEL, BPMR, 80D X 22W 2
13 897100 (9021379- 00001 ) SLEEVE, NYLON, 0,314b 0,72d 0,35l 2
14 897138 (9021379- 00001 ) NUT M6 INOX 2
15 9018577 (9021379- 00001 )  KNOB, SQGE, 3EAR 2
16 9017760 (9021379- 00001 )  BLADE, SQGE, REAR, 815L, LINATEX (STANDARD) 1
16 9017758 (9021379- 00001 ) BLADE, SQGE, REAR, 815L, PYU (OPTION) 1
16 9017756 (9021379- 00001 ) BLADE, SQGE, REAR, 815L, LATEX (OPTION) 1
17 897424 (9021379- 00001 ) STRAP, SQGE, XS, REAR, RH 1
18 9018578 (9021379- 00001 ) BUSHING, INSERT, SQGE 2
19 9018495 (9021379- 00001 ) HOOK, STRAP, SQGE 2
20 897425 (9021379- 00001 ) STRAP, SQGE, XS, REAR, LH 1
21 897426 (9021379- 00001 ) SCREW, M6X55 2
22 9018501 (9021379- 00001 )  WHEEL, 59,2D 22W 8,4B, GRAY 2
23 897427 (9021379- 00001 ) SPACER, RND, 6B 8D 34,5L 2
24 897428 (9021379- 00001 ) BRACKET, WHEEL, SQGE, LH 1
25 897138 (9021379- 00001 ) NUT M6 INOX 2
26 897106 (9021379- 00001 )  WASHER D.6 UNI 6592 INOX 2
27 897305 (9021379- 00001 )  WASHER, M6X24, UNI6593, INOX 2
28 897112 (9021379- 00001 )  WASHER D. 6X18 INX UNI 6593 2
29 897125 (9021379- 00001 ) NUT, M6, INOX 2
30 897429 (9021379- 00001 ) BRACKET, WHEEL, SQGE, RH 1
31 9018492 (9021379- 00001 ) LATCH, STRAP, SQGE 2
32 9018497 (9021379- 00001 ) BOLT, STRAP, SQGE 8

Tennant T581 (03- 2021)

21



PARTS LIST

SQUEEGEE GROUP (70cm Dual Disk Model)

22

nnnnn

t T581 (03- 2021)



PARTS LIST

SQUEEGEE GROUP (70cm Dual Disk Model)

Ref. Part No. Serial Number Description Qty.
1 897613 (9021380- 00001 ) STRAP, SQGE, L, FRONT, RH 1
2 9017813 (9021380- 00001 )  BLADE, SQGE, FRONT, 1020L, LINATEX (STANDARD) 1
2 9017801 (9021380- 00001 ) BLADE, SQGE, FRONT, 1020L, PYU (OPTION) 1
2 9017806 (9021380- 00001 ) BLADE, SQGE, FRONT, 1020L, LATEX (OPTION) 1
3 897307 (9021380- 00001 ) CLOSUREL 2
4 9018496 (9021380- 00001 )  NUT M 3 AUTOBL.DIN 985 IX.A2 8
5 897419 (9021380- 00001 ) LABEL 2
6 897620 (9021380- 00001 ) STRAP, SQGE, L, FRONT, LH 1
7 897114 (9021380- 00001 ) SCREW, M6X65, SS 2
8 897114 (9021380- 00001 ) SCREW, M6X65, SS 2
9 897547 (9021380- 00001 ) BODY 1
10 897103 (9021380- 00001 ) SPACER, 6.00b 12.00d 16.5l, CPR 2
11 897157 (9021380- 00001 )  WASHER NYLON 66 D. 84X17X2 4
12 897101 (9021380- 00001 ) WHEEL, BMPR, 98,5d X 21,5W 2
13 897100 (9021380- 00001 ) SLEEVE, NYLON, 0,314b 0,72d 0,35l 2
14 897138 (9021380- 00001 ) NUT M6 INOX 2
15 9018577 (9021380- 00001 )  KNOB, SQGE, 3EAR 2
16 9017814 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, LINATEX (STANDARD) 1
16 9017806 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, PYU (OPTION) 1
16 9017804 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, LATEX (OPTION) 1
17 897654 (9021380- 00001 ) STRAP, SQGE, L, REAR, LH 1
18 9018578 (9021380- 00001 ) BUSHING, INSERT, SQGE 2
19 9018495 (9021380- 00001 ) HOOK, STRAP, SQGE 2
20 897654 (9021380- 00001 ) STRAP, SQGE, L, REAR, LH 1
21 897426 (9021380- 00001 ) SCREW, M6X55 2
22 9018501 (9021380- 00001 )  WHEEL, 59,2D 22W 8,4B, GRAY 2
23 897427 (9021380- 00001 ) SPACER, RND, 6B 8D 34,5L 2
24 897548 (9021380- 00001 )  SUPPORT, SX 1
25 897138 (9021380- 00001 ) NUT M6 INOX 2
26 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 2
27 897305 (9021380- 00001 )  WASHER, M6X24, UNI6593, INOX 2
28 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 2
29 897125 (9021380- 00001 )  NUT, M6, INOX 2
30 897549 (9021380- 00001 )  SUPPORT, DX 1
31 9018492 (9021380- 00001 ) LATCH, STRAP, SQGE 2
32 9018497 (9021380- 00001 ) BOLT, STRAP, SQGE 8
33 897550 (9021380- 00001 ) PLATE 1
34 897551 (9021380- 00001 ) PLATE 1
35 897304 (9021380- 00001 )  GASKET 1
36 897303 (9021380- 00001 )  GASKET 1
37 897102 (9021380- 00001 )  O-RING, 13.00 Od X 10.00 Id 2
38 897305 (9021380- 00001 )  WASHER, M6X24, UNI6593, INOX 2

Tennant T581 (03- 2021)

23



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model)

24

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model)

Ref. Part No. Serial Number Description Qty.
v PMVR01531 (9021379- 00001 ) PEDAL, ASSY 1
Y2 MPVR11937 (9021379- 00001 ) BASE, ACCELERATOR 1
v¥3 897468 (9021379- 00001 ) PLATE 1
Y4 9017795 (9021379- 00001 )  SENSOR, POSITION, DRIVE 1
Y5 MPVR11940 (9021379- 00001 ) SUPPORT, ACCELERATOR 1
Y6 MPVR11938 (9021379- 00001 ) COVER, ACCELERATOR 1
Y7 MPVR11939 (9021379- 00001 ) PEDAL, ACCELERATOR 1
v8 9017810 (9021379- 00001 )  SPRING, PEDAL 1
Y9 9017797 (9021379- 00001 ) SWITCH, ACCELERATOR 1
10 897166 (9021379- 00001 )  WASHER, D. 5, INOX 4
11 VTVT48694 (9021379- 00001 ) SCREW TCB TC 5 X12 UNI 9707 TZ 4
12 897474 (9021379- 00001 ) CAPD.6 1
13 897475 (9021379- 00001 ) GRUB, SCREW, M4X8 1
14 897166 (9021379- 00001 )  WASHER, D. 5, INOX 1
15 897476 (9021379- 00001 ) SCREW, M5X16, TBCE, ISO7380, ZB 1
30 897432 (9021379- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
31 897486 (9021379- 00001 ) SCREW M6X45 TSPEI UNI5933 1
32 897487 (9021379- 00001 ) SCREW, TSPEI, M6X50, UNI5933 1
33 897488 (9021379- 00001 ) BRACKET 1
34 897489 (9021379- 00001 ) SPACER 2
35 897490 (9021379- 00001 ) RIVET 2
36 897491 (9021379- 00001 ) BRACKET 1
37 897106 (9021379- 00001 )  WASHER D.6 UNI 6592 INOX 1
38 897659 (9021379- 00001 ) BRACKET, MTG, CIRCUITBOARD 1
39 897492 (9021379- 00001 ) SCREW, TE, M5X30, UNI5739 2
40 897493 (9021379- 00001 ) SPACER 2
41 897494 (9021379- 00001 ) PLATE 1
42 897166 (9021379- 00001 )  WASHER, D. 5, INOX 2
43 VTDDO01693 (9021379- 00001 ) NUT, M5, INOX 2
44 897495 (9021379- 00001 ) LEVER 1
45 897496 (9021379- 00001 ) PIN 2
46 897497 (9021379- 00001 ) NUT, M5, INOX 2
48 897384 (9021379- 00001 )  WASHER D. 5X14 INX 2
49 897498 (9021379- 00001 ) BOARD POWER SERVICE 1
51 BACA00178 (9021379- 00001 ) BATTERY- CHARGER NE284 24V 15A GEL- AGM- AC. 1
52 897500 (9021379- 00001 ) BOARD 1
53 LAFN09326 (9021379- 00001 ) CONVEYOR 1
54 897502 (9021379- 00001 ) SCREW, M4X16, TSPEI, UNI5933 2
55 897156 (9021379- 00001 )  WASHER D. 4 INX 2
56 897276 (9021379- 00001 ) NUT M4 ATB A2 2
57 897503 (9021379- 00001 ) TUBE 1
58 897363 (9021379- 00001 ) FAIR, LEAD 1
59 897504 (9021379- 00001 ) SCREW TE M6X100 UNI5739 1
60 897138 (9021379- 00001 ) NUT M6 INOX 1
61 897195 (9021379- 00001 ) SCREW, TE, M4X16, UNI5739, INOX 4
62 897160 (9021379- 00001 ) NUT, M4, INOX, ZN 4
63 897505 (9021379- 00001 ) CABLE 1
64 897506 (9021379- 00001 ) LABEL 1
65 897250 (9021379- 00001 ) NUT, M6, UNI5589, INOX 1
70 897509 (9021379- 00001 ) CABLE BATTERY, ANDERSON+FUS. 1
V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

25



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model) - Continued

26 Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model) - Continued

Ref. Part No. Serial Number Description Qty.
71 9017819 (9021379- 00001 ) FUSE 100A NST. 1
72 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
73 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
74 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
75 9017817 (9021379- 00001 ) FUSE, 5A 1
76 9017817 (9021379- 00001 ) FUSE, 5A 1
77 897511 (9021379- 00001 ) PLUG 1
78 897512 (9021379- 00001 ) FUSE, HOLDER 1
79 MECB02210 (9021379- 00001 )  HARNESS, MAIN [T581, EMEA] 1
81 897205 (9021379- 00001 )  WIRING BATTERY BRIDGE W/TERMINAL 1
82 897660 (9021379- 00001 )  WIRING DIODE FILTER 1
83 VTVT01594 (9021379- 00001 ) SCREW VITE TSPC 3x12 4
84 MPVR11928 (9021379- 00001 ) GASKET BRAKE PEDAL 1
85 MPVR11933 (9021379- 00001 ) GASKET, ACCELERATOR 1
86 MPVR02838  (9021379- 00001 ) BAG CHARGER POWER CORD 1
87 897145 (9021379- 00001 )  SCREW TE 5X16 UNI5739 INX 2
88 897497 (9021379- 00001 ) NUT, M5, INOX 2
89 MEVR02666 (9021379- 00001 ) FUSE CARRIER DIN 1
90 VTDDO01693  (9021379- 00001 )  NUT, M5, INOX 2
91 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
92 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
93 MEVRO00584 (9021379- 00001 ) FUSE3A 1
94 MEVRO00584  (9021379- 00001 ) FUSE3A 1
95 994201 (9021379- 00001 )  BATTERY, GEL, 12VDC 105AH [GEL] 2
96 1069836 (9021379- 00001 ) CORD, POWER, CHARGER [EU] 1
96 1032820 (9021379- 00001 ) CORD, POWER, CHARGER [UK] 1
NS MIVR00150 (9021379- 00001 ) SPACER, BATTERY, FOAM 40Wx480Lx160H 1
NS MIVR00151 (9021379- 00001 ) SPACER, BATTERY, FOAM 140Wx340Lx160H 1

Tennant T581 (03- 2021)

27



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model)

28

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model)

Ref. Part No. Serial Number Description Qty.
VvV PMVR01531 (9021380- 00001 ) PEDAL, ASSY 1
vyl MPVR11937 (9021380- 00001 ) BASE, ACCELERATOR 1
v2 897468 (9021380- 00001 ) PLATE 1
v3 9017795 (9021380- 00001 ) SENSOR, POSITION, DRIVE 1
v4 MPVR11940  (9021380- 00001 )  SUPPORT, ACCELERATOR 1
Y5 MPVR11938 (9021380- 00001 ) COVER, ACCELERATOR 1
v6 MPVR11939  (9021380- 00001 ) PEDAL, ACCELERATOR 1
Y7 9017810 (9021380- 00001 ) SPRING, PEDAL 1
v8 9017797 (9021380- 00001 ) SWITCH, ACCELERATOR 1

9 897166 (9021380- 00001 )  WASHER, D. 5, INOX 4
10 VTVT48694 (9021380- 00001 )  SCREW TCB TC 5 X12 UNI 9707 TZ 4
11 897474 (9021380- 00001 ) CAPD.6 1
12 897475 (9021380- 00001 ) GRUB, SCREW, M4X8 1
13 897166 (9021380- 00001 ) WASHER, D. 5, INOX 1
14 897476 (9021380- 00001 ) SCREW, M5X16, TBCE, ISO7380, ZB 1
29 897432 (9021380- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
30 897486 (9021380- 00001 ) SCREW M6X45 TSPEI UNI5933 1
31 897487 (9021380- 00001 ) SCREW, TSPEI, M6X50, UNI5933 1
32 897488 (9021380- 00001 ) BRACKET 1
33 897489 (9021380- 00001 ) SPACER 2
34 897490 (9021380- 00001 )  RIVET 2
35 897491 (9021380- 00001 ) BRACKET 1
36 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 3
37 897659 (9021380- 00001 ) BRACKET, MTG, CIRCUITBOARD 1
38 897492 (9021380- 00001 ) SCREW, TE, M5X30, UNI5739 2
39 897493 (9021380- 00001 )  SPACER 4
40 897494 (9021380- 00001 ) PLATE 1
41 897166 (9021380- 00001 )  WASHER, D. 5, INOX 2
42 VTDD01693  (9021380- 00001 )  NUT, M5, INOX 2
43 897495 (9021380- 00001 ) LEVER 1
44 897496 (9021380- 00001 )  PIN 2
45 897497 (9021380- 00001 )  NUT, M5, INOX 2
46 897384 (9021380- 00001 )  WASHER D. 5X14 INX 2
a7 897498 (9021380- 00001 ) BOARD POWER SERVICE 1
48 9017822 (9021380- 00001 ) CIRCUITBOARD, DRIVE 1
49 897553 (90213380- 00001 ) BATTERY, CHARGER, GANSOW, 24V, 25A 1
50 897554 (9021380- 00001 ) DISTRIBUTOR 60 1
51 897555 (9021380- 00001 ) SCREW, TSPEI, M4X25 2
52 897156 (9021380- 00001 )  WASHER D. 4 INX 2
53 897276 (9021380- 00001 )  NUTM4ATB A2 2
54 897503 (9021380- 00001 )  TUBE 1
55 897363 (9021380- 00001 ) FAIR, LEAD 1
56 897504 (9021380- 00001 ) SCREW TE M6X100 UNI5739 1
57 897138 (9021380- 00001 ) NUT M6 INOX 1
58 897195 (9021380- 00001 ) SCREW, TE, M4X16, UNI5739, INOX 4
59 897160 (9021380- 00001 ) NUT, M4, INOX, ZN 4
60 897505 (9021380- 00001 ) CABLE 1
61 897506 (9021380- 00001 ) LABEL 1
62 897250 (9021380- 00001 ) NUT, M6, UNI5589, INOX 1
68 897509 (9021380- 00001 ) CABLE BATTERY, ANDERSON+FUS. 1
69 9017819 (9021380- 00001 )  FUSE 100A NST. 1
70 897556 (9021380- 00001 ) FAIR, LEAD DIAMETER 15.5 1
71 MEVR00644  (9021380- 00001 ) FUSE, 30A 1
72 MEVR00644  (9021380- 00001 )  FUSE, 30A 1
73 MEVR00644  (9021380- 00001 ) FUSE, 30A 1
74 9017817 (9021380- 00001 ) FUSE, 5A 1
75 9017817 (9021380- 00001 ) FUSE, 5A 1
76 897511 (9021380- 00001 ) PLUG 1
77 897512 (9021380- 00001 ) FUSE, HOLDER 1
78 MECB02210 (9021380- 00001 ) HARNESS, MAIN [T581, EMEA] 1

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

29



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model) - Continued

Tennant T581 (03- 2021)

30



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model) - Continued

Ref. Part No. Serial Number Description Qty.
80 897205 (9021380- 00001 ) WIRING BATTERY BRIDGE W/TERMINAL 3
81 897557 (9021380- 00001 )  WIRING 1
82 VTVT01594 (9021380- 00001 ) SCREW VITE TSPC 3x12 4
83 MPVR11928  (9021380- 00001 ) GASKET BRAKE PEDAL 1
84 MPVR11933  (9021380- 00001 )  GASKET ACCELERATOR 1
85 MPVR02838  (9021380- 00001 )  BAG, CHARGER POWER CORD 1
86 897145 (9021380- 00001 ) SCREW TE 5X16 UNI5739 INX 2
87 897497 (9021380- 00001 ) NUT, M5, INOX 2
88 MEVR02666  (9021380- 00001 ) FUSE CARRIER DIN 1
89 VTDDO01693  (9021380- 00001 ) NUT, M5, INOX 2
90 MEVR01132  (9021380- 00001 ) FUSE, 5 AMP 1
91 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
92 MEVR00584  (9021379- 00001 ) FUSE 3A 1
93 MEVR00584  (9021379- 00001 ) FUSE 3A 1
94 994203 (9021379- 00001 ) BATTERY, GEL, 6VDC 180AH [GEL] 4
95 1069836 (9021379- 00001 ) CORD, POWER, CHARGER [EU] 1
95 1032820 (9021379- 00001 ) CORD, POWER, CHARGER [UK] 1

Tennant T581 (03- 2021) 31



PARTS LIST

CONTROL CONSOLE GROUP

32



PARTS LIST

CONTROL CONSOLE GROUP

Ref. Part No. Serial Number Description Qty.
16 897477 (90213xx- 00001 ) PLATE 1
17 MPVR12902 (90213xx- 00001 ) FRONT, COVER 1
18 9017823 (90213xx- 00001 ) CIRCUITBOARD, DISPLAY PANL 1
19 1017696 (90213xx- 00001 ) KEY SET, REPLMT [F/ KEYSWITCH 1011402] 1
20 897479 (90213xx- 00001 ) LABEL, DISPLAY 1
21 897480 (90213xx- 00001 ) UND.SCREW FLAN. D. 6.5, 22 H4.5 NYL.NERO 4
22 VTVTO0869 (90213xx- 00001 ) SCREW TSPEI M.6- 60 INOX A2 2
23 897482 (90213xx- 00001 ) GASKET 1
24 897483 (90213xx- 00001 )  SCREW, TSPEI, M5X20, UNI5933, INOX 4
25 897484 (90213xx- 00001 ) SCREW TSP, TC M3X5 UNI7688 INOX 5
26 897485 (90213xx- 00001 ) SPACER M3 5
28 897193 (90213xx- 00001 )  WASHER, D. 3, INOX 5
29 9018496 (90213xx- 00001 )  NUT M 3 AUTOBL.DIN 985 IX.A2 5
66 897480 (90213xx- 00001 ) UND.SCREW FLAN. D. 6.5, 22 H4.5 NYL.NERO 2
67 897507 (90213xx- 00001 ) SCREW, TSPEI, M6X35, UNI5933 2
68 897508 (90213xx- 00001 )  WASHER, M5,3x14,5x3,2 4
69 897277 (90213xx- 00001 ) SCREW, TSPEI, M6X20, UNI5933 2
80 897514 (90213xx- 00001 ) CARD, SD 1

Tennant T581 (03- 2021) 33



PARTS LIST

CHEM DOSE GROUP

Ref. Part No. Serial Number Description Qty.
1 KTRI102232 (90213xx- 00001 ) KIT,CHEM DOSE 1
2 MPVR06124  (90213xx- 00001 )  TANK 1
3 MPVR40187  (90213xx- 00001 ) TANKCAP 1
4 PPBP00066  (90213xx- 00001 ) PUMP,DETGT 1
5 TBFX00370 (90213xx- 00001 ) TUBE 1
6 9017737 (90213xx- 00001 ) FLOAT, SHUTOFF 1
7 VTVTO01210 (90213xx- 00001 ) SCREW TCB 3,5X16 4
8 RCVR01723  (90213xx- 00001 ) FITTING, STR, DETGT 1
9 RCVR00009  (90213xx- 00001 ) FITTING, E90, DETGT 1
10 TBBPO00135 (90213xx- 00001 ) HOSE 0,06
11 RCIN35828 (90213xx- 00001 ) FITTING, STL, STR 1
12 RCIN38912 (90213xx- 00001 ) FITTING, STL, STR 1
13 TBBP00476 (90213xx- 00001 ) HOSE 0,12
14 TBBP00476 (90213xx- 00001 ) HOSE 0,70
15 RCVR00745  (90213xx- 00001 ) FITTING, TEE, DETGT 1
16 LAFN08160 (90213xx- 00001 ) SUPPORT 1

34 Tennant T581 (03- 2021)



PARTS LIST

DRIVE MOTOR BREAKDOWN

Ref. Part No. Serial Number Description Qty.
\ 9017807 (90213xx- 00001 ) DRIVE ASSY, WHEEL 1
vy 1 897365 (90213xx- 00001 ) COVER, BRAKE ASSY 1
Yy 2 9017808 (90213xx- 00001 ) BRAKE ASSY, W/LEVER, COMPLT 1
vy 3 897366 (90213xx- 00001 ) RING, BRUSHHOLDER 1
Y 4 9017800 (90213xx- 00001 ) TIRE, SOLID, PYU 1
Yy 5 897367 (90213xx- 00001 ) COVER, ALM 1
Yy 8 9017784 (90213xx- 00001 ) BRUSH, MOTOR, TRANSAXLE 4
Yy 9 897368 (90213xx- 00001 ) SENSOR, THERMAL 1
v10 897369 (90213xx- 00001 ) BEARING, TRACTION, MOTOR 1
V ASSEMBLY
Yy INCLUDED IN ASSEMBLY
Tennant T581 (03- 2021) 35



PARTS LIST

ELECTRICAL DIAGRAM (55cm Single Disk Model)

QYV0gaHSYa

36

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL DIAGRAM (70cm Dual Disk Model)

Ol

UM TULOURL
FWOLVUITIIIY OUAN

SHOGKIE TUNNINL KM SHOLON HENHE
SHIMEIL NOD V102 RIOLON
5

WAL NOUMDS  KOLIVS LY35
2NOTNI0E CTIANT  INTIS O

D TS
NI

VL ANB003E
OU3ANIIU OTIANY

: E
P |

TwiauL
ENOTTE ER

3

DI VNG
E.-

(pwesco)

T30 TGN

©2wakD O

LT
¥BOT IO

ATTUATORS TRSTATA  ATTUATORE TERGI
BRUSHACTUATOR SCUREGEE ACTUATOR

QYVYO8HSVa
OT10¥LNOD 10 OTIINNYd

Tennant T581 (03- 2021) 37



ENGLISH
(Translation of original
Instructions)

EN



TABLE OF CONTENTS

TECHNICAL SPECIFICATIONS ... .ottt 4
MACHINE DIMENSIONS ... e 6
SAFETY SYMBOLS . ..o a e e 7
GENERAL INFORMATION ...ce ettt e 8
PUrpoSse Of thiS MANUAL .........ooiiiiii e 8
Identifying the MAaChINg ... 8
Documentation provided with the Machine .............cciiiiiiiii e 8
TECHNICAL INFORMATION ...ttt e e e e 9
(1= a1l = 1o [= Yol o] (o] o PP RP PR ORPPRN 9
Parts of the MACKHINE .........eei et e e s e e e e e 9
DANGET ZONES ... 10
AACCESSOIIES ...ttt ettt ettt e o4 oo a bttt e oo+ 4o ket e et e a2 4 4o eah b b e bttt oo 4o REe bttt e e e e e e R R be e e e e e e e anbbe e e e e e e e ane 10
SAFETY INFORMATION ...t e e e e e e e s 11
SAFELY PrECAULIONS ....oi ittt e e e et e e e e e e e abb et e e e e e e s e nbbbe e e e e e anbeneeaaeeas 11
MOVEMENT INSTALLATION ...ttt e e e e e aannns 14
Lifting and transporting the packaged Machinge ... 14
DElIVEIY CRECKS ..o e e 14
L8] o= Tod ([T TP PP P PO PPPPPPRPPPPPRPI 14
Batteries (Battery VEISION).......coii i i e ettt ettt eeenenenaeaeaeeas 14
BatterieS: PrEPATALION .. .cei ittt ettt et 15
Batteries: installation and CONNECHION. ...........coiiiiiiiiiiie e 15
Batteri@S: FEIMOVAL ...ttt e e oottt e e e e e ettt e e e e e e e st e e e e e e e ennbeeeaaaeens 16
ChoosiNg @ battery CRarQer ......ouvviiiieieeee e 16
Preparing the Dattery Charger ... ... .ot nreaee e 16
Squeegee installation and adjuSIMENT .........cooiiiiiiii i 17
SOQUEEYEE ATJUSTMENT ... e e ettt e ettt et e e e e e e bttt e e e e e s annbeeeeeeeeeaannnbaeeeaeeaeanneaaaeaas 17
Brush iNSTAIATION ...t e e 18
Lifting and transporting the MachiNe .............eeii e 19
PRACTICAL GUIDE FOR THE OPERATOR......o e 20
Preparing the maching fOr WOTK ............ooiiiiii e 20
L0011 (0] L PP PUPR PP 21
LYo o T o T O PP PRTTTPPRON 24
Some useful tips to get the most from your scrubber drier ..........coooeeiiiiieiiiicecens 24
Emptying the ColleCtion TaNK: ........coiiiiiiii e 24
Emptying the water/detergent tank ............cooooiiiiiiiiiiic e aaaas 25
Filling the water/detergent tANK .............ooiiii e 25
Filling the Chem-D0oSe tank (ACCESSOIY) ....ciiiiiiieieieieeit et ae e e e eeeeeeeeeeeeeeeeees 26
FINISNING WOTK ..ttt e bt e e et e e e e st e e e s nr e e e abne e e e e 26
Moving the machine when Not in OPEration...........ccocooiiiiiiii e e e e e e aeaeeas 26
PERIODS OF INACTIVITY L.oooviiiiiiecieietes ettt 27
MAINTENANCE INSTRUCTIONS ...t 28
MaiNteNANCE - GENETAI TUIBS .......oiiiiiiiiee et 28
Cleaning the suction Motor air filter...........ooueiiiii e 28
Cleaning the water/detergent tank filter .............coooiiiiiiiiic e 29
Cleaning the dirty water tank float..........ooo i 29
VYT (=T o] - Tod o PP PP PSPPI 30
Battery maintenance and CRarging .........ooueueeiiio o e e e e 32
Replacing the SQUEEEE DIAUES..........oii i 33
Pushing and pulling the MacChiNe: .........ooo e 34
[ 0 Lo Tl od =T ¢SSP 35
TROUBLESHOOTING ...ttt ettt a e e e e et e e eaaeeee 36
DISPLAY ALARMS ...ttt en e, 37
TECHNICAL MENU ...t e e e e e et e aeaaeeees 39

RECOMMENDED SPARE PARTS ..o 40



TECHNICAL SPECIFICATIONS

55 70
mm 530 678
Cleaning width
inch 21 28
mm 710 942
Squeegee width
inch 28 37
m?/h 3180 4068
Cleaning capacity per hour
ft2/h 34229 43787
Number of brushes n° 1 2
mm 530 345
Brush diameter
inch 21 14
g/lcm? 10,3 43,7
Maximum brush pressure
kPa 0,98 4,3
Brush rotation speed g/ 150 220
P RPM
W 400 2 x 400
Brush motor power
HP 0,53 2x0,53
W 300
Drive motor power
HP 0,4
Km/h 6
Maximum speed
mph 3,7
W 480 (2 stadi) 480 (3 stadi)
Suction motor power
HP 0,64 0,64
L 75
Solution tank
gal 20
L 80
Dirty water tank
gal 21
mm 225
Rear wheel diameter
inch 8,8
Maximum slope % 8 16

EN




Kg 418 431
Gross weight
Ibs 921,5 950
Kg 293 293
Transported weight
Ibs 645,9 645,9
Number of batteries n° 2 4
Battery voltage \% 12 6
Individual battery capacity Ah (5h) 105 180
Power system voltage \% 24
X=1310 X=1310
mm Z=673 Z=760
Y=1030 Y=1030
Machine dimensions
X=51,5 X=51,5
inch 7=26,4 Z=29,9
Y=40,5 Y=40,5
Battery compartment dimensions mm 390x478x260
(length, width, height) inch 15,3x18,8x10,2
mm 1445x795x1140
Packed size (length, width, height)
inch 56,8x31,2x44,8
Sound pressure LpA 57d8 58 dB
P (dB) 56 dB (Eco) 57 dB (Eco)
Measurement uncertaint K 3,2 3,2
y (dB) ' '
Vibration level (hand) HAV 15 1,3
m/sec2
Measurement uncertainty, k m/sec2 0,8 0,6
I HBV
Vibration level (body) m/sec? 0,6 0,6
Measurement uncertainty, k m/sec2 0,3 0,3
Maximum water and detergent oC da4ass
temperature

Data subject to variation without warning.

EN



MACHINE DIMENSIONS

0
\\

l“t o
i

X-Y-Z: See "TECHNICAL SPECIFICATIONS” table

EN 6



SAFETY SYMBOLS

MAXIMUM SLOPE

OPERATOR’S MANUAL, OPERATING INSTRUCTIONS

READ THE OPERATOR’S MANUAL

B

DIRECT CURRENT SYMBOL

INSULATION CLASS, THIS CLASSIFICATION ONLY AP-
PLIES TO MACHINES POWERED BY BATTERIES.

EN 7



_ GENERAL INFORMATION
Purpose of this manua
This manual has been written by the Manufacturer and is an integral part of the machine®.
It defines the purpose for which the machine has been designed and constructed and contains all
the information required by operators?.
In addition to this manual, which contains information for operators, other publications are available
providing specific information for maintenance personnel®.
The terms “right” and “left”, “clockwise” and “anti-clockwise” refer to the forward movement of the
machine.
Constant compliance with the instructions provided in this manual guarantees the safety of the op-
erator and the machine, ensures low running costs and high quality results and extends the working
life of the machine. Failure to follow these instructions may lead to injury to the operator or damage
to the machine, floor and environment.
Consult the table of contents at the beginning of the manual to find the section you need rapidly.
Parts of the text requiring special attention are printed in bold and preceded by the symbols illus-
trated and described here.

| DANGER!
Indicates the need for attention in order to avoid a series of consequences which could
cause death or serious injury to personnel.

! WARNING!
Indicates the need for attention in order to avoid a series of consequences which could
cause injury to personnel or damage to the machine or work environment or financial loss.

| IMPORTANT!
Important information.

In line with the company’s policy of constant product development and updating, the Manu-
facturer reserves the right to make modifications without prior notice.

Although your machine may differ appreciably from the illustrations in this document, the
correctness and validity of the instructions contained in this manual are guaranteed.

Identifying the machine

The nameplate provides the following information:
Model

Battery voltage

Total rated power

Rated current draw

Serial number

Year of manufacture

IP Index of Protection

Dry weight

Maximum negotiable gradient
Name of manufacturer

Ser.N:
Date :

IP:
Kg: A

VVVVVVVYYVYYY

Documentation provided with the machine
» Operator’'s manual
» Certificate of warranty
» CE certificate of conformity

1 The definition "machine" replaces the trade name covered by this manual.
2 Persons responsible for using the machine without performing any operations requiring precise technical skills.

3 Persons with experience, technical training and a knowledge of legislation and standards, able to perform all the
necessary operations and to recognise and avoid possible risks in handling, installation, use and maintenance of this
machine.

EN 8



TECHNICAL INFORMATION

General description

This machine is a scrubber drier for sweeping, washing and drying flat, horizontal, smooth or mod-
erately rough, even and obstacle free floors in civil and industrial premises.

The scrubber drier spreads a solution of water and detergent in the correct concentration on the
floor and then scrubs it to remove the dirt. By carefully choosing the detergent and brushes (or
abrasive disks) from the wide range of accessories available, the machine can be adapted to a wide
range of combinations of types of floor and dirt.

A suction system incorporated in the machine dries the floor after washing by means of the low
pressure generated in the dirty water tank by the suction motor. The squeegee connected to the
tank collects the dirty water.

Parts of the machine
The machine comprises the main parts described below (fig. 1).

» The water/detergent tank (fig. 1, ref. 1) contains and carries the mixture of clean water and
cleaning product.
The dirty water tank (fig. 1, ref. 2) collects the dirty water picked up from the floor after
washing;
Control panel (fig. 1, ref. 3).
Head assembly (fig. 1, ref. 4), the main element comprises the brushes/rollers which dis-
tribute the detergent solution onto the floor and remove the dirt.
Squeegee assembly (fig. 1, ref. 5): wipes and dries the floor by collecting the water.

vV vYv VY




Danger zones

>
>

vvyy

Control panel: risk of injury from short circuits.

Tank assembly: when using certain detergents, danger of irritation for eyes, skin, mucous
membranes and respiratory tract and of asphyxia. Danger represented by the dirt collected
from the environment (germs and chemical substances). Danger of crushing between the
two tanks when the dirty water tank is replaced on top of the detergent tank.

Washing head assembly: danger due to brush rotation.

Front/rear wheels: risk of crushing between the wheels and chassis.

Danger of short circuit between the battery poles and presence of hydrogen during charg-
ing.

Accessories

>

>
>
>

Soft, hard and abrasive brushes.
Chem-Dose tank.

NORD ELETTRONICA NE284 - S.P.E.CHBHD1-XR-P battery charger for single-brush
version

S.P.E. CBHD3/CHBHD1-XR-P battery charger for double-brush version

EN 10



SAFETY INFORMATION

Safety precautions
| DANGER!
Read this Operator’s Manual carefully before start-up and use and before performing any
maintenance or other work on the machine.

 WARNING!

Rigorously follow all the instructions in this Operator’s Manual (in particular those marked
“Danger!” and “Warning!”. Also respect the safety labels applied to the machine (see the
“Safety symbols” section.

The Manufacturer declines all liability for injury to persons or damage to property resulting
from failure to follow instructions.

The machine must be used exclusively by persons trained in its use and/or who have demonstrated
their ability and have been expressly authorised to use it.

The machine must not be used by minors.

The machine must not be used for purposes other than those for which it was expressly designed.
Scrupulously respect all safety standards and conditions applicable to the type of building in which
the machine is to be operated (e.g.: pharmaceutical companies, hospitals, chemicals, etc.).

This machine is intended for use in commercial applications, such as hotels, schools, hospitals,
factories, shops and offices, or for hire.

The machine must only be used indoors.

Do not use the machine without a protection structure (FOPS) in areas where the

operator could be struck by falling objects.

Warning, the machine must be kept in closed environments at all times.

Do not use the machine in inadequate lighting, explosive atmospheres, on public roads, to clean dirt
that is hazardous to health (dust, gas, etc.) or in unsuitable environments.

The machine is designed to operate in temperatures between +4°C and +40°C. It can be stored in
temperatures between +0°C and +50°C when not in use.

The machine is designed to operate at relative humidity levels between 0% and 95%.

Never use the machine to clean up flammable or explosive liquids (e.g. petrol, fuel oil, etc.), acids or
solvents (e.g. paint solvents, acetone etc.) even if diluted. Never clean up burning or incandescent
objects.

Never use the machine on slopes or ramps more than specified in “Technical specifications”; never
drive sideways across even gentle slopes. Always manoeuvre with care and avoid reversing. When
transiting steeper ramps or slopes, take the utmost care to prevent tipping and/or uncontrolled ac-
celeration.

Never park the machine on a slope.

Never leave the machine unattended with the motor or engine on. Before leaving it, turn the motor
or engine off and make sure it cannot move accidentally.

Always pay attention to other people, especially children, in the place where you are working.
Children must be supervised to make sure they do not play with the machine.

The machine is not intended for use by persons (including children) with reduced physical, sensory
or mental capabilities, or lack of experience and knowledge, unless they are supervised by a person
responsible for their safety and have received instruction in the use of the machine.

Never use the machine to transport people or goods or to tow things.

Do not tow the machine.

Never rest objects of any weight on the machine for any reason.

Never obstruct the ventilation and heat dispersion openings.

Never remove, modify or circumvent safety devices.

Numerous unpleasant experiences have shown that a wide range of personal objects may cause
serious accidents. Before beginning work, remove jewellery, watches, ties, etc..

The operator must always use personal protection devices: protective apron or overalls, non-slip
waterproof shoes, rubber gloves, protective goggles and ear protectors and mask to protect the

EN 11



respiratory tract.
Keep hands away from moving parts.
Make sure the power sockets used for the battery charger are connected to a suitable earth system
and protected by thermal magnetic and earth leakage breakers.
Make sure the electrical characteristics of the machine (voltage, frequency, power) given on the
nameplate correspond to those of the mains electricity supply.
It is indispensable to respect the battery manufacturer’s instructions and applicable legislation. The
batteries should always be kept clean and dry to avoid surface leakage current. Protect the batter-
ies from impurities such as metal dust.
Never rest tools on the batteries as they could cause short circuits leading to explosions.
When using battery acid, always follow scrupulously the safety instructions given in the “Batteries:
preparation” section.
Battery charger (OPTIONAL): check the power cable regularly for damage. If the power cable is
damaged, do not use the charger; to replace the cable, contact a specialist service centre.
If particularly strong magnetic fields are present, assess their possible effect on the control elec-
tronics.
To recharge the batteries, always use the battery charger supplied with the machine (when provi-
ded).
Never wash the machine with water jets.
In the case of malfunction and/or faulty operation, turn the machine off immediately (disconnecting
it from the mains power supply or batteries) and do not tamper with it. Contact a service centre
authorised by the Manufacturer.
All maintenance operations must be performed in an adequately illuminated area and only after
disconnecting the machine from the power supply.
All work on the electrical system and all maintenance and repair operations other than those ex-
plicitly described in this manual must be performed by specialist and experienced personnel only.
| DANGER!

When lifting the dirty water tank (after having first been emptied) to access the compartment,
the safety bracket must be inserted in position, to stop the tank from accidentally closing

again (Fig. 29).

EN 12



Only use original accessories and spare parts supplied by the Manufacturer to guarantee safe and
problem-free operation of the machine. Never use parts removed from other machines or from
other kits.

The machine is designed and constructed to provide ten years’ service from the date of manufac-
ture shown on the nameplate. After this period, whether the machine has been used or not, it should
be disposed of according to current legislation in the country in which it is used.

It should be disconnected from the power supply, emptied of all liquids and cleaned prior to disposal.
The machine is classified as WEEE type special waste and is covered by the requirements of ap-
plicable environmental protection regulations (2002/96/EC WEEE).

The machine must be disposed of separately from ordinary waste in compliance with current legis-
lation and standards.

If you decide to stop using the machine, remove the batteries and dispose of them through an au-
thorised recycling centre.

Also make sure that all parts of the machine that could represent a hazard, particularly to children,
are made safe.

Alternatively, return the machine to the Manufacturer for a complete overhaul.

EN 13



MOVEMENT INSTALLATION

Lifting and transporting the packaged machine
I WARNING!
During all lifting operations, make sure the packaged machine is firmly secured to avoid it
tipping up or being accidentally dropped.
Always load/unload lorries in adequately illuminated areas.

The machine is packaged on a wooden pallet by the Manufacturer. It must be loaded on to the trans-
porting vehicle using suitable equipment (see EC Directive 89/392 and subsequent amendments
and/or additions). At destination, it must be unloaded using similar means.

A fork lift truck must always be used to lift the packaged body of the machine. Handle with care to
avoid knocking or overturning the machine.

Delivery checks
When the carrier delivers the machine, make sure the packaging and machine are both whole and
undamaged. If the machine is damaged, make sure the carrier is aware of the damage and before
accepting the goods, reserve the right (in writing) to request compensation for the damage.
Unpacking
I WARNING!

When unpacking the machine, the operator must be provided with the necessary personal

protection devices (gloves, goggles, etc.) to limit the risk of injury.

Proceed as follows to unpack the machine.
» Cut and remove the plastic straps using scissors or nippers.
» Remove the cardboard packaging.
» Remove the bags from the battery compartment and check their contents:
this Operator’s Manual, the maintenance manual, declaration of conformity, certificate of
warranty;
battery bridges with terminals;
connector for battery charger.
Depending on the model, remove the metal brackets or cut the plastic straps fixing the machine
chassis to the pallet.
Using a sloping ramp, push the machine backwards off the pallet; see the paragraph “Pushing and
pulling the machine” for details on engaging/disengaging the electric brake on the drive wheel.
Unpack the brushes from their packaging.
Clean the outside of the machine, taking care to respect safety regulations.
Once the machine is clear of the packaging, proceed to install the batteries (see the “Batteries:
installation and connection” section).
The packaging may be kept and reused to protect the machine if it is moved to another site or to a
repair workshop.
Otherwise it must be disposed of in compliance with current legislation.

Batteries (Battery version)
Two different types of battery may be installed on these machines:

» Leak-proof tubular batteries: these require regular checks on electrolyte level. When nec-
essary, top up with distilled water until the plates are covered. Do not over-fill (5 mm max.
above the plates).

» Gel batteries: this type of battery requires no maintenance.

Battery technical characteristics must correspond to those listed in the Technical specifications sec-
tion. The use of higher capacity batteries could seriously jeopardise manoeuvrability and lead to
the drive motor overheating. Batteries with a lower capacity and weight will require charging more
frequently.

Batteries must be kept charged, dry and clean and the connections must be kept tight.

EN 14



| IMPORTANT!
Follow the instructions below to configure the machine’s software for the type of batteries
installed:

see the “Technical menu section”.
Batteries: preparation

| DANGER!

During battery installation and any type of battery maintenance, the operator must be pro-
vided with the necessary personal protection devices (gloves, goggles overalls, etc.) to limit
the risk of injury. Keep clear of naked flames, avoid short circuiting the battery poles, avoid

sparks and do not smoke.
Batteries are normally supplied filled with acid and ready for use.
If the batteries are dry, proceed as follows before installing them in the machine.
Remove the caps and fill all elements with sulphuric acid solution specific for batteries until the
plates are entirely covered (this requires at least a couple of passes for each element).
Leave the batteries stand for 4-5 hours to allow air bubbles to come to the surface and the plates
to absorb the electrolyte.
Make sure the level of electrolyte is still above the plates and if necessary top up with sulphuric
acid solution.
Close the caps.
Install the batteries in the machine (following the procedure described below).
Charge the batteries before starting up the machine for the first time. Follow the instructions in the
“Battery maintenance and charging” section.

Batteries: installation and connection
| DANGER!
Check that all switches on the control panel are in the “0” (off) position.
Make sure you connect the terminals marked with a “+” to the positive poles of the battery.
Do not check the battery charge by sparking.
Meticulously follow the instructions given below as short circuiting the batteries could
cause them to explode.
Place the batteries in the battery compartment, orienting them as shown in the drawings (figs. 2
and 3). On machines fitted with two batteries, place the polystyrene spacers supplied between the
compartment and the batteries, see the drawing (fig. 3)
Referring to the cable layout shown in the above diagram, connect the battery cables and bridge
terminals to the battery poles. Arrange the cables as shown in the diagram, tighten the terminals on
the poles and coat with Vaseline.
Lower the tank into the working position.
When using the machine, follow the instructions below.
 WARNING!
Never allow the batteries to become excessively flat as this could damage them irreparably.

2

/ Battery \

oglBos
= o 1% o0

N ———

EN 1S



Batteries: removal
| DANGER!

When removing the batteries, the operator must be equipped with suitable personal protec-
tion devices (gloves, goggles, overalls, safety shoes, etc.) to reduce the risk of injury. Make
sure the switches on the control panel are in the “0” position (off) and the machine is turned
off. Keep away from naked flames, do not short circuit the battery poles, do not cause sparks
and do not smoke. Proceed as follows.

» Disconnect the battery cables and bridge terminals from the battery poles.

» If necessary, remove the devices fixing the battery to the base of the machine.

» Lift the batteries from the compartment using suitable lifting equipment.

Choosing a battery charger
Make sure the battery charger is compatible with the batteries to be charged.
Tubular lead batteries: an automatic charger is recommended. Consult the battery charger manu-
facturer and manual to confirm the choice.
Gel batteries: use a charger specific for this type of battery.
| DANGER
Use CE-marked battery chargers that comply with the relevant product standards (EN60335-
2-29), featuring double or reinforced insulation between input and output, and a SELV output
circuit.

Preparing the battery charger

If you wish to use a battery charger not provided with the machine, you must fit it with the connector
supplied with the machine.

The connector supplied for the external battery charger is suitable for cables with a minimum cross-
section of 16 mm>.

Proceed as follows to fit the connector:

Remove about 13 mm of protective sheath from the red and black cables of the battery charger.
Insert the wires into the connector contacts and squeeze them forcefully with suitable pliers.
Respect the polarity (red wire + black wire —) when inserting the wires into the connector.

EN 16



Squeegee installation and adjustment

Switch the machine on, lower the squeegee by pressing the suction motor button.

Place the squeegee in the slots provided on the support (fig. 4), then tighten the fastening knobs
and insert the suction hose.

Squeegee adjustment

The squeegee blades scrape the film of water and detergent from the floor and prepare the way
for perfect drying. With time, the constant rubbing makes the edge of the blade in contact with the
floor rounded and cracked, reducing the drying efficiency and requiring it to be replaced. The state
of wear should be checked frequently.

For perfect drying, the squeegee must be adjusted in such a way that the edge of the rear blade
bends during operation by about 45° with respect to the floor at every point. The angle of the blades
can be adjusted using the screw (fig. 5, ref. 1), while the height of the squeegee from the floor can
be adjusted by changing the height of the two wheels (fig. 6).

)
\




Brush installation

Single-brush machine:

position the brush underneath the head, in the centre (Fig. 7); switch the machine on. Pressing
the ATTACH/RELEASE button once after starting the machine releases the brushes, pressing the
button a second time activates automatic brush attachment; the button is only enabled when all the

functions are deactivated (suction motor and brushes).

Double-brush machine:

position the brushes underneath the head on both sides (Fig. 8), the brushes should rest on the
brush centering device in the centre of the head; switch the machine on.

Pressing the ATTACH/RELEASE button once after starting the machine releases the brushes,
pressing the button a second time activates automatic brush attachment; the button is only enabled
when all the functions are deactivated (suction motor and brushes).

EN 18



| IMPORTANT!
Follow the instructions given below to configure the machine’s control software to use the
display language you require.
See the “Technical menu” section.
Lifting and transporting the machine
 WARNING!

All phases of lifting and moving must be performed in an adequately illuminated
environment with the adoption of the safety measures most appropriate to the situation.
The operator must always use personal protection devices.

Proceed as follows to load the machine onto a means of transport.

Empty the tanks.

Remove the batteries.

Position the machine on a pallet and fix it in place with plastic straps or metal brackets.
Lift the pallet (with the machine) using a fork lift truck and load it onto the means of trans-
port.

Anchor the machine to the means of transport with cables connected to the pallet and to
the machine itself.

vvyvyy

v

EN 19



PRACTICAL GUIDE FOR THE OPERATOR
! WARNING!

Before starting work, wear overalls, ear protectors, non-slip and waterproof shoes, mask to
protect the respiratory tract, gloves and all other personal protection devices necessitated
by the work environment.

I WARNING!

Do not leave the machine unattended or parked with the key in the switch and the parking
brake disengaged.

I IMPORTANT!

If you are using the machine for the first time, we recommend trying it out on a large obsta-
cle-free surface first to acquire the necessary familiarity.
| WARNING!

To avoid damaging the surface of the floor you are cleaning, avoid rotating the brushes with
the machine stationary.
| IMPORTANT!

The machine is fitted with a driver detection device. It is only possible to start the machine
while seated correctly in the driving seat. The device halts the machine if you get up from
the seat.

I WARNING!

Always dilute the detergent according to the manufacturer’s instructions. Do not use so-
dium hypochlorite (bleach) or other oxidants, particularly in strong concentrations. Do not
use solvents or hydrocarbons. The water and detergent temperature must not exceed the
maximum indicated in the “Technical specifications”. They must be free of sand and/or other
impurities.

The machine has been designed for use with low-foam biodegradable detergents made spe-
cifically for scrubber driers.

For a complete and up-to-date list of the detergents and chemicals available, contact the
Manufacturer:

Use products suitable for the floor and dirt to be removed only.

Follow the safety regulations on use of detergents given in the section “ Safety regulations”.

Preparing the machine for work
Proceed as follows before starting work.
» Check that the display shows the batteries to be fully charged. Recharge if necessary. See
the “Battery maintenance and charging” section.
» Make sure that the dirty water tank is empty. Empty it if necessary, see “Emptying the dirty
water tank”.
» Make sure that the solution tank is full. Fill it if necessary, see “Filling the water/detergent
tank”. If the machine is not fitted with the “Chem-Dose” accessory, add detergent to the
tank in the required percentage, using the measuring cap.

EN 20



Controls 9
» Emergency switch (fig. 9, ref. 1): pushing
the safety lever towards the tank, when nec-
essary or in the event of imminent danger,
stops all the machine’s functions, opening
the electrical circuit that supplies power to

the machine.

» Accelerator pedal (fig. 9, ref. 2): press
this pedal to control the speed of the ma-
chine. If the accelerator pedal is released for
more than three seconds while the machine
is switched on, the * AUTO POWER-OFF”
function switches off all machine functions.
To start again, simply press the accelerator
pedal. To enable/disable and change the de-
lay for “AUTO POWER-OFF” mode, go to the
"Technical menu”.

» Battery charger socket (fig. 10): if the ma-
chine is not fitted with a battery charg-
er, to recharge the batteries, pluginthe 10
connector highlighted, see "Preparing
the battery charger”.

» Main switch (fig. 11, ref. 1): Switches
power to all machine functions on/off.

EN 21



Suction button (fig. 12, ref. 1): during operation with the AUTO, ECO or APC programs,
starts/stops the suction motor; outside of these programs, starts the suction motor in ma-
nual mode, lowering the squeegee.

Water/detergent button (fig. 12, ref. 2): during operation with the AUTO, ECO and APC
programs, starts and stops (holding the button for two seconds) delivery of water/deter-
gent; outside of these programs, starts/stops delivery in manual mode. In the AUTO pro-
gram, the quantity of water/detergent can be adjusted by pressing the button; each time
the button is pressed, the set level increases, Levl, Lev2,..... Lev Auto (delivery proportio-
nal to travel speed).

If the AUTO program is active, setting the delivery parameter will exit the program and
activate manual mode.

CHEM-DOSE (accessory): pressing the “water/detergent” + “brush” buttons together ac-
tivates detergent quantity adjustment mode; once the chemical symbol (flask) is shown
on the display, pressing the “+” and “-” buttons adjusts the level, from OFF to 0.2%, 0.3%
etc. up to 7%.

Brush button (fig. 12, ref. 3): inside the AUTO, ECO and APC programs, starts/stops the
brushes; outside of these programs, starts/stops operation of the brushes in manual mode.
In the AUTO program, pressing and holding the button (for two seconds) activates brush
pressure adjustment mode; pressing the “+” and “-"buttons performs the adjustment, from
1to 5 (VERSION WITH TWO BRUSHES ONLY). Setting the parameter exits the program
and activates manual mode.

Attach-release brushes “CLICK-ON-OFF” (fig. 12, ref. 4): used to automatically attach
and detach the brushes. Pressing the button once after starting the machine releases the
brushes, pressing it a second time activates automatic brush attachment. The button is
only active when all the functions are deactivated (suction motor and brushes); the same
button can be used to navigate the “Technical Menu”. .

=

AUTO

EN 22



vy

Horn button (fig. 12, ref. 5): Press to sound the horn.

Forwards travel button (fig. 12, ref. 6): selects the machine’s travel direction; when se-
lecting reverse gear, the display shows the letter “R” and the buzzer sounds intermittently.
ECO program button (fig. 12, ref. 7): all the functions are activated in “ECO” mode:
brush pressure, water/detergent flow-rate, brush speed and suction motor speed. In this
program, energy consumption is reduced and the machine emits less noise.

AUTO program button (fig. 12, ref. 8): all the functions are activated in “AUTOMATIC”
mode: brush pressure, water flow-rate and detergent delivery are preset by the manufac-
turer, however can be modified from the “Technical Menu”.

“+ , -” buttons (fig. 12, ref. 9-10): these are used to set travel speed, or increase or de-
crease the user parameters.

Display (fig. 12, ref. 11): displays the remaining battery charge, expressed as a percenta-
ge, the logo of the active functions, “hour counter” - the machine operating hours, the set
travel speed and any alarms, see chapter “Alarms on the display”.

o

AUTO

EN 23



Working

>
>
>
>
>

Sit correctly in the seat.

Turn the main switch to position “1”.

Select the direction of travel with the direction selector.
Select the AUTO or ECO program.

Press the accelerator pedal to move off and start work.

Some useful tips to get the most from your scrubber drier

In the event of particularly stubborn dirt on the floor, washing and drying can be performed in two
separate operations.

Prewashing with brushes or pads:

VVVYVYY

\4

Drying:

Turn the main switch to position “1”.

Select the AUTO or ECO program.

Press the suction motor button to stop suction.

Press the accelerator pedal to move off and start work.

If necessary, adjust the flow of detergent delivered to the brush, using the water/detergent
button; the outlet flow must be metered in relation to the required travel speed; the slower
the machine travels, the less detergent must be delivered.

Persist when washing particularly dirty points to give the detergent time to perform its
chemical action detaching and suspending the dirt and the brushes time to exert an effec-
tive mechanical action.

Lower the squeegee and with the suction motor on, pass over the same area washed pre-
viously. The result is equivalent to in-depth washing and subsequent ordinary maintenance
will take less time.

Emptying the collection tank:

If the tank is full, the display shows the corresponding alarm, see “Display alarms”; after a few
seconds, the suction motor shuts down, then stop the machine and empty the tank following the
instructions shown below:

>
>
|
>

Switch off all the machine’s functions.

Take the machine to the disposal area.

Unhook the hose from the clip.

Empty the tank using the hose (fig. 13, ref. 1), at the end rinse the tank with clean water.

EN 24



Emptying the water/detergent tank
To empty the tank, follow the instructions shown below:
»  Switch off all the machine’s functions.
» Take the machine to the disposal area.
» Stop the machine.
» Empty the tank by unscrewing the plug (fig. 14).

14

ng/
iy

Filling the water/detergent tank

Fill the tank through the opening provided (fig. 15). The machine is equipped with a graduated
measuring cap that can be used to dilute the detergent inside the tank. If the tank is empty, the dis-
play shows the corresponding alarm, see “Display alarms” . The quantity of water/detergent in the
tank can be checked using the level tube on the side of the machine (fig. 15).

15

EN 25



Filling the Chem-Dose tank (accessory)
Lift the dirty water tank.
Fill the tank (fig. 16) with the detergent as highlighted.

16

/

NS

Finishing work
| IMPORTANT!
Empty the dirty water tank and recharge the batteries

When ending work, switch off the machine at the main switch. The machine does not have a parking
brake as it is fitted with an electric brake, which automatically brakes the machine when the drive
pedal is not pressed.

Moving the machine when not in operation
Proceed as follows to move the machine.

» Select the direction of travel.

» Press the accelerator pedal.

If the machine cannot be moved using the electric drive, the machine can be pushed after having
disengaged the electric brake, see “Pushing and pulling the machine”.

EN 26



PERIODS OF INACTIVITY

If the machine is not used for some time, for example, on display in a showroom or stored in the
warehouse for a period or more than one month, the following operations are required:

>
>
>
>

>

Completely recharge the batteries before storing them. During long periods of inactivity,
you should charge the batteries regularly (at least once every two months) to keep them
constantly at maximum charge.
Disconnect the batteries from the machine using the connector provided.
Unplug the battery charger (if present) from the mains power supply.
Remove the squeegee and brushes (or abrasive disks), wash them and put them away in
a dry place (preferably in a bag or wrapped in plastic film) away from dust.
Make sure the tanks are completely empty and perfectly clean.

I WARNING!

If the batteries are not recharged regularly as described above, they may be irrevocably

damaged.

The manufacturer is not liable for any malfunctions resulting from neglect, improper and/or

incorrect use.

EN 27



MAINTENANCE INSTRUCTIONS
| DANGER!

Never perform any maintenance operations without first disconnecting the batteries.
Maintenance of the electrical circuit and all other operations not expressly required by this
manual must be performed by specialised personnel only, in compliance with current safety

legislation and as described in the maintenance manual.

Maintenance - General rules
Performing regular maintenance according to the Manufacturer’s instructions improves perfor-
mance and extends the working life of the machine.
When cleaning the machine, observe the following precautions.
» Avoid using pressure washers. Water could penetrate the electrical compartment or mo-
tors leading to damage or short circuits.
» Do not use steam to avoid the heat warping plastic parts.
» Do not use solvents or hydrocarbon based products. These can damage the cowling and
rubber components.

Cleaning the suction motor air filter

Open the dirty water tank lid, then remove the filter from it housing (fig. 17), wash it under running
water or using the same detergent dispensed by the machine, then when it is dry, replace the filter
in its housing.

17

EN 28



Cleaning the water/detergent tank filter
To clean the filter, proceed as follows:
» Close the tap (fig. 18, ref. 1) on the front left of the machine, next to the drive wheel.
» Unscrew the filter cover (fig. 18, ref. 2), remove the filter, then wash it under running water
or using the same detergent dispensed by the machine.
» Replace the filter in its housing, making sure it is correctly positioned and retighten the
screw.

18

= —
IERNJ(F7e S =

il D a\—

Cleaning the dirty water tank float
Open the dirty water tank lid, clean the float (fig. 19, ref. 1) situated at the front of the dirty water
tank, making sure not to aim the water directly against the float; make sure it slides freely on its rod.

EN 29



Fuses: replacing
I DANGER!
This operation must be performed with the machine switched off and the key removed.
' WARNING!
Never use a fuse with a higher amperage than specified.
| DANGER!
Do not rest the electronic board panel on the batteries, as a short-circuit may cause the bat-
teries to explode.
If a fuse continues to blow, the fault in the wiring, boards (if present) or motors must be identified
and repaired. Have the machine checked by qualified personnel.
Lift the dirty water tank, disconnect the battery wiring connector from the electrical system (fig. 20,
ref. 1-2-3), lift the electronic board panel, secure it to the corner of the tank, as shown in the figure
(fig. 21), then check the fuses.

20

T ]

EN 30



(fig

. 22, ref. 1) main fuse 100A.

. 23, ref. 1-2) brush motor fuses 30A.
. 23, ref. 3) head actuator, squeegee actuator fuse 5A.
. 23, ref. 4) suction motor fuse 30A.

ig. 23, ref. 5) solenoid valve, Chem-Dose pump fuse 5A.

. 23, ref. 7) flashing beacon fuse 5A.
. 23, ref. 8) head actuator fuse 3A.

)
)
)
. 23, ref. 6) on-off key switch fuse 5A.
)
)
. 23, ref. 9) squeegee actuator fuse 3A.

. >C

N/’-)

2

EN

31



Battery maintenance and charging
| DANGER!
Do not check the batteries by sparking.
The batteries give off flammable fumes. Put out all fires and hot embers before checking or
topping up the battery level.
| DANGER!
Perform the operations described below in a ventilated area.
I WARNING
When recharging the batteries, the dirty water tank must be open (rotated backwards) so as
to allow correct air flow in the battery and battery charger compartment.
I WARNING!
In the case of gel batteries, use a specific charger for gel batteries only.
I WARNING!
To avoid permanent damage to the batteries, do not run them down completely.
| WARNING!
Charge the batteries as instructed in
the battery charger manual. 24
Disconnect the connectors at the end
of charging. [
To avoid permanent damage to the
batteries, do not run them down com-
pletely.

“STANDALONE" battery charger, electri-
cal connection to the machine:

» Lift the dirty water tank.

» Press the emergency switch (fig.

24, ref. 1).

» Lift the connector (fig. 24, ref. 1
2-3), removing it from the two
pins.

Attach the connector to the bat- LJ
tery charger.

Start the recharge cycle.
Disconnect the connectors at the
end of charging.

Reconnect the battery wiring
connector to the machine con-
nector.

vV vYvv VY

L o — |
BATTERY
CHARGER
[ e 4
- T
= oo |—<:>c>

EN 32



“ONBOARD” battery charger:

Lift the dirty water tank

Unplug the battery charger.

Plug the cable into the power socket (fig. 25).

Start the recharge cycle.

The display will show when the recharge cycle ends, see “Display alarms”
At end of the recharge cycle, unplug the cable from the power socket.

VVVYVYYVYY

BATTERY CHARGER

QN BOARD /

Replacing the squeegee blades
» Switch the machine on, lower the squeegee by pressing the suction motor button.
» Remove the suction hose from the squeegee (fig. 26).
» Unscrew the fastening knobs.
» Remove the squeegee from the slots on the support.

26

EN

33



» Open the hook (fig. 27, ref. 1).

» Push the two blade pressing devices (fig. 27, ref. 2) outwards, then remove them.

» Remove the blade.

» Reuse the same blade by reversing the edge in contact with the floor until all four edges
are worn out, or replace with a new blade, fitting it onto the screws on the body of the
squeegee.

» Reposition the two blade pressing devices by centering the wider part of the slots on the
squeegee body fastening pins, then push the blade pressing devices inwards.

» Close the hook again.

» Replace the squeegee on its support, following the instructions described previously.

= eae—
o%/ © OR ®

/

T S0l >e =)
1 <:\/$%
N /

Pushing and pulling the machine:

When the electric drive cannot be used, the machine can be easily pushed or pulled by turning the
lever (fig. 28) clockwise, so as to release the electric brake. After moving the machine, set the lever
back to the original position.

| WARNING!
If the lever is in the position where the electric brake is disengaged (lever turned clockwise),
the machine’s brake will be disabled.
Never start the machine with the electric brake disabled.

28

4 &

9
AV
S

EN 34



Periodic checks
The table below indicates the Person Responsible for each procedure.
O = Operator.
T = Trained Personnel.

Interval | Person | Key | Description Procedure Lubricant/
Resp. Fluid
Daily e} 1 Pad(s) Check, flip or replace
e} 1 Brush(s) Check, clean
o) 6 Squeegee Clean, check for damage and wear
fe) 8 Scrub head skirt Check for damage and wear
recovery tank Drain, rinse, clean float shut-off scre-
o 2 .
en and debris tray
e} 3 Solution tank Drain, rinse
e} 4 Severe Environment tank (option) Check, refill CAD
o 5 Automatlc battery watering tank (op- | Check, refill DW
tion)
e} 7 Batteries Charge if necessary
Weekly fe) 7 Battery cells Check electrolyte level DW
fe) 7 Battery compartment Check for liquid
Squeegee assembly drip trap reservoir | Check. Clean
o 6 -
(dual disk model)
50 Hours e} 2 Recovery tank lid seal Check for wear
e} 9 Solution tank filter Remove and clean
1 0 O o 7 Battery watering system (option) Check hoses for damage and wear
Hours
2 0 O fe) 7 Batteries, terminals and cables Check and clean
Hours
Steering chain Lubricate, check tension, and check
T 13 GL
for damage and wear
- 14 Steering cable Check tension. Check for damage
and wear
7 5 0 Vacuum motor Replace carbon brushes
T 10
Hours
1250 T 11 Propel motor Replace carbon brushes
Hours
T 12 Brush motor(s) Replace carbon brushes
LUBRICANT/FLUID
DW Distilled water
CAD Commercial approved detergent
GL SAE 90 weight gear lubricant
EN 35




TROUBLESHOOTING

PROBLEM

CAUSE

REMEDY

The machine does not work

The batteries are disconnected

Connect the batteries to the machine

The batteries are flat

Recharge the batteries

Battery disconnect lever pressed

Return the lever to its correct position

The brushes do not turn

The dirty water tank is full

Empty the dirty water tank

Blown fuse

Replace

Faulty switch

Replace

The batteries are flat

Recharge the batteries

Damaged motor Replace
Wire detached Check
The machine does not clean uniformly The brush or disks are worn Replace
No solution comes out of the detergent | The tap upstream of the filter is closed Open the tap
tank Damaged solenoid valve Replace
Dirty solenoid valve Check
The detergent tank is empty Top up
The hose delivering detergent to the | Unblock
brush is blocked
Blown fuse Replace
Detergent flow does not stop Damaged solenoid valve Replace
Damaged solenoid valve wiring Check

The suction motor does not start

The dirty water tank is full

Empty the dirty water tank

Blown fuse

Replace

Faulty switch

Replace

The batteries are flat

Recharge the batteries

Damaged motor

Replace

Wire detached

Check

The squeegee does not clean or has poor
suction

The edge of the rubber blades in contact
with the floor is worn

Replace the blades

Blockage or damage in the squeegee or
in the hose

Check

The dirty water tank float is activated or is
blocked by dirt, or is faulty

Empty the dirty water tank, check the
float.

Blockage in the suction hose Check
The suction hose is not connected to the | Check
squeegee or is damaged

Suction motor not powered or faulty Check

The machine does not move

The batteries are flat

Recharge the batteries

Drive wheel actuator problem

Check the alarm code shown on the dis-
play

The machine does not brake

Electromagnetic brake disengaged

Check

The batteries do not provide the normal
working time

The battery poles and charging terminals
are dirty and oxidised

Clean and grease the poles and termi-
nals, charge the batteries

The battery charger does not work or is
not suitable

EN

Check

36



DISPLAY ALARMS

Alarm
BRUSH PROTECTOR

Possible cause

The brush motor has overheated.

Faulty thermal protector contact on the mo-
tors.

Faulty connection.

What to do

Wait for the brush motors to cool down.
Replace the brush motor.
Check the connection.

DRIVE PROTECTOR

NO OPERATOR

The drive wheel has overheated.

Faulty thermal protector contact on the mo-
tor.

Faulty connection.

The driver detection microswitch is not de-
tecting an operator.

Wait for the drive wheel to cool down.
Replace the drive wheel.
Check the connection.

Sit correctly in the seat.
Check the connection.
Check the seat microswitch.

ACCELERATOR KEY

WATER RESERVE

Incorrect start-up sequence
Faulty accelerator pedal microswitch.
Faulty connection.

Solution tank almost empty.
Stuck sensor.
Faulty sensor or connection.

Release the accelerator pedal

during start-up.

Replace the accelerator pedal microswitch.
Check the connection.

Fill the solution tank.
Clean the level sensor.
Replace the level sensor.
Check the connection.

NO WATER

DITRY WATER THANK

Solution tank empty.
Stuck sensor.
Faulty sensor or connection.

Dirty water tank full.
Stuck sensor.
Faulty sensor or connection.

Fill the solution tank.
Clean the level sensor.
Replace the level sensor.
Check the connection.

Empty the dirty water tank.
Clean the level sensor.
Replace the level sensor.
Check the connection.

CHEMICAL FINISHED

FUNCTON BOARD NOT

Chem-Dose tank empty.
Stuck sensor.
Faulty sensor or connection.

Communication with functions board inter-
rupted.

Fill the Chem-Dose tank.
Clean the level sensor.
Replace the level sensor.
Check the connection.

Check the connection between the boards.
Check the auxiliary boards.

DETECTED Faulty auxiliary boards.

BATTERY Battery voltage less than: 20.7 V GEL/AGM | Recharge the batteries.
-20.3 VACID. Replace the batteries.

FLAT Flat batteries.

BATTERY RESERVE

Battery voltage less than : 21.5 V GEL/AGM
- 20.5 VACID.
Flat batteries.

Recharge the batteries.
Replace the batteries.

CALL SERVICE

BATTERY CHARGING

The set number of hours for scheduled ser-
vice have been reached/exceeded.

The on-board battery charger is operating, all
the machine’s functions are disabled.

Call a service centre to arrange scheduled ser-
vice.

Disconnect the battery charger

CHARGING COMPLETE

ERROR FROM C.B.

The on-board battery charger is operating,
the charge is complete, all the machine’s
functions are disabled.

Battery charger malfunction

Disconnect the battery charger

Replace the battery charger

BATTERY NO CONNECT

0O.C. BRUSH

Battery not connected
Fuse inside the battery charger blown

Brush motor short-circuit

Connect the battery
Replace the battery charger

Replace the brush motor

BRUSH FUSE

Brush motor fuse blown

EN

Replace the fuse

37




DISCONNECT EMERGENCY

Electronic board communication problem

Press the emergency switch and reset it after
10 seconds. If following this procedure, the
“update software” message is shown on the di-
splay, do not switch the machine off, but rather
wait for the procedure to end.

DRIVE BOARD
TEMPERATURE

DRIVE BOARD DISPLAY ALARMS

Board temperature between -10°C and
+80°C.
Excessive vehicle effort.

Electric brake engaged.

Cool or heat the board.
Do not overwork the machine on long ramps.
Check the electric brake.

ACCELERATOR FAULT

SPEED FAULT

Faulty potentiometer connections.
Faulty potentiometer.
Incorrect potentiometer type setting.

Speed signal connections interrupted.
Faulty functions board.

Check the connection.
Replace the potentiometer.
Set the correct potentiometer.

Check connection between functions board and
drive board.
Replace functions board.

DRIVE BOARD U.V.

DRIVE BOARD O.V.

Battery voltage less than 17 V.
Connection error between batteries and con-
troller.

Battery voltage over 31 V.

Machine moving with battery charger con-
nected.

Faulty battery connection.

Charge or replace the batteries.
Check battery connection.

Check or replace the batteries.
Disconnect the battery charger.
Check battery connection.

RELAY FAULT

Faulty relay.
Faulty drive board.

Replace the drive board.

INPUT FAULT Emergency input activated on the drive | Check connection between functions board and
board. drive board.
Key connection on the drive board.

HDP 10 SEC. Accelerator pedal pressed when starting for | Release accelerator pedal when starting the

ELECTRIC BRAKE FAULT

more than 10 seconds.
Potentiometer not adjusted.

Faulty drive board.
Faulty electric brake.

machine.
Check potentiometer adjustment.

Replace the drive board.
Check / replace the electric brake.

PRE-CARCHE FAULT

HDP

Check electric brake short.
Faulty board.
MOSFET failure.

Accelerator pedal pressed when starting.
Potentiometer not adjusted.

Replace the drive board.

Release accelerator pedal when starting the
machine.
Check potentiometer adjustment.

TRACTION DRIVE FAULT

DRIVE BOARD FAULT

Drive motor short
Drive motor connection short.
Faulty board.

Faulty drive motor connection.
Faulty board.

Check / replace the drive motor.
Check motor connections.
Replace the drive board.

Check motor connection.
Replace the drive board.

DRIVE BOARD POWER
SUPPLY

OVERCURRENT

Battery not connected.
Faulty battery connection.

Excessive machine effort.
Drive motor damaged.

Connect battery cables.
Check battery cables

Do not overwork the machine on long ramps.
Check / replace the drive motor.

TRACTION ALARM

Drive system problem

Wait a few seconds with the machine on until
the correct message is shown on the display.

EN

38




TECHNICAL MENU

Enter the menu by pressing “+” and “-” together when no functions are active.

The “+” button increases the selected parameter or the variable relating to the selected parameter.
The “-” button increases the selected parameter or the variable relating to the selected parameter.
The “Attach-release brushes” button selects the parameter to be set and confirms the entered vari-

able.

WORK AREA
LANGUAGE IT, GB, ES....... —>
AUTO PROGRAM —> | BRUSH PRESSURE 1. 5 —>
WATER FLOW-RATE 1. 5 —>
SPEED REDUCTION 0.....100% —>
DETERGENT FLOW-
- - - 0
RATE OFF-0,2-0,3-...10% | —>
<€ EXIT
\
POWER OFF OFF-1-2-..30 —>
BATTERY TYPE GEL-AGM —_
LEAD -ACID
REVERSE SPEED 0.....100% —>
SERVICE PASSWORD —
RETURN TO PREVIOUS MENU <€
EXIT
EN 39



RECOMMENDED SPARE PARTS

T581 55cm
Part Number Description
9017759 BLADE, SQGE, FRONT, 815L, LINATEX [STANDARD]
9017760 BLADE, SQGE, REAR, 815L, LINATEX [STANDARD]
9017755 BLADE, SQGE, FRONT, 815L, LATEX [OPTION]
9017756 BLADE, SQGE, REAR, 815L, LATEX [OPTION]
9017757 BLADE, SQGE, FRONT, 815L, PYU [OPTION]
9017758 BLADE, SQGE, REAR, 815L, PYU [OPTION]
9017761 BRUSH ASSY, DISK, SCB, 55CM, 3-LUG, PYP [STANDARD]
SPPV01351 BRUSH ASSY, DISK, SCB, 55CM, 3-LUG, PYP, SOFT [OPTION]
9017762 BRUSH ASSY, DISK, ABR, 55CM, 3-LUG, 120 GRIT [OPTION]
9017763 DRIVER ASSY, PAD, 55CM, 3-LUG [OPTION]
SPPV01460 PAD, STRIPPING, BROWN [5 PC]
SPPV01442 PAD, SCRUBBING, BLUE [5 PC]
SPPV01433 PAD, BUFFING, RED [5 PC]
SPPV01415 PAD, POLISHING, WHITE [5 PC]
994201 BATTERY, GEL, 12VDC 105AH [GEL]
897383 FLAP, BRUSH
9017716 MOTOR, VACUUM, 24VDC, 2-STAGES
9017764 BRUSH, CARBON, VAC FAN
9017765 MOTOR, BRUSH, 24VDC
897500 CIRCUITBOARD, DRIVE
9017686 BRUSH KIT, CARBON, BRUSH MOTOR [4 PC]
9017784 BRUSH, CARBON, TRANSAXLE MOTOR
9018401 GASKET, MOTOR, VACUUM
9017785 FILTER, MOTOR, VAC FAN
9017786 HOSE ASSY, RECOVERY
897466 SCREEN, FILTER
9017790 SENSOR, LEVEL, LIQ
9017793 HOSE ASSY, DRAIN
9017794 CAP KIT, DRAIN HOSE, RECVY
9017795 SENSOR, POSITION, DRIVE
9017718 VALVE, WATER, SOLENOID, 24VDC
9017800 TIRE, SOLID, PYU
9017802 CAP KIT, DRAIN PLUG W/GASKET
9017805 ACTUATOR, BRUSH HEAD, 24VDC
9017803 ACTUATOR, SQGE, 24VDC
9017807 DRIVE ASSY, WHEEL
9017808 BRAKE ASSY, W/LEVER, COMPLT
9017809 WHEEL, SCRBR, 250MM X 60MM

EN

40




9017815 FUSE 30A
9017817 FUSE 5A
9017819 FUSE 100A
MEVR00584 FUSE 3A
9017821 CIRCUITBOARD, MAIN
9017823 CIRCUITBOARD, DISPLAY PANEL
T581 70cm
Part Number Description
9017813 BLADE, SQGE, FRONT, 1020L, LINATEX [STANDARD]
9017814 BLADE, SQGE, REAR, 1020L, LINATEX [STANDARD]
9017801 BLADE, SQGE, FRONT, 1020L, LATEX [OPTION]
9017804 BLADE, SQGE, REAR, 1020L, LATEX [OPTION]
9017806 BLADE, SQGE, FRONT, 1020L, PYU [OPTION]
9017811 BLADE, SQGE, REAR, 1020L, PYU [IOPTION]
9017816 BRUSH ASSY, DISK, SCB, 35CM, 3-LUG, PYP [STANDARD]
9017730 BRUSH ASSY, DISK, SCB, 35CM, 3-LUG, PYP, SOFT [OPTION]
9017818 BRUSH ASSY, DISK, ABR, 35CM, 3-LUG, 120 GRIT [OPTION]
SPPV02664 DRIVER ASSY, PAD, 35CM [OPTION]
994520 PAD, STRIPPING, BROWN [5 PC]
994519 PAD, SCRUBBING, BLUE [5 PC]
994518 PAD, BUFFING, RED [5 PC]
994754 PAD, POLISHING, WHITE [5 PC]
9017838 FLAP, SIDE, BRUSH
9017841 FLAP, CENTER, BRUSH
994203 BATTERY, 6VDC 180AH [GEL]
9018509 MOTOR, VACUUM, 24VDC
9017687 BRUSH, CARBON, VAC FAN
9017799 ISOLATOR, VAC FAN
9017843 MOTOR, BRUSH, 24VDC
9017822 CIRCUITBOARD, DRIVE
9017686 BRUSH KIT, CARBON, BRUSH MOTOR [4 PC]
9017784 BRUSH, CARBON, TRANSAXLE MOTOR
9018401 GASKET, MOTOR, VACUUM
9017785 FILTER, MOTOR, VAC FAN
9017786 HOSE ASSY, RECOVERY
897466 SCREEN, FILTER
9017790 SENSOR, LEVEL, LIQ
9017793 HOSE ASSY, DRAIN
9017794 CAP KIT, DRAIN HOSE, RECVY
9017795 SENSOR, POSITION, DRIVE
9017718 VALVE, WATER, SOLENOID, 24VDC
9017800 TIRE, SOLID, PYU

EN

41




Only use TENNANT Company supplied or equivalent
parts. Parts and supplies may be ordered online, by
phone or from any Tennant Authorized Service Center
or Distributor.

Before Ordering any parts or supplies, be sure to have
the machine model number and serial number available.

Serial Number Location

1) C€

7 HI
TABLE OF CONTENTS
RECOMMENDED SPARE PARTS LIST ..o 3
BRUSHES / PAD DRIVER AND PADS .........cccccooeniininn. 5
RECOVERY TANKGROUP .................... 6
SOLUTION TANK GROUP ..................... 8
SOLUTION TANK DRAIN HOSE GROUP ..........ccccvvenene 9
FRAME AND DRIVE WHEEL GROUP ..........cccoccvvnnnne. 10

SCRUB HEAD GROUP (Single Disk 55cm Model) . 14
SCRUB HEAD GROUP (Dual Disk 70cm Model) .. 16

SQUEEGEE GROUP (55cm Single Disk Model) ... 20
SQUEEGEE GROUP (70cm Dual Disk Model) .... 22
ELECTRICAL COMPONENT GROUP

(55cm Single Disk Model) .......cooeevviiiiiiiiiiicieececs 24
ELECTRICAL COMPONENT GROUP

(70cm Dual Disk Model) ........ccccoviviiniiiiniireecns 28
CONTROL CONSOLE GROUP ..ot 32
CHEM DOSE GROUP ..ot 34
DRIVE MOTOR BREAKDOWN ......cccoooiiiinienieieeieniens 35

ELECTRICAL DIAGRAM (55cm Single Disk Model) 36
ELECTRICAL DIAGRAM (70cm Dual Disk Model) . 37

Tennant Company N.V.

Industrielaan 6 5405 AB
P.O. Box 6 5400 AA
Uden- The Netherlands

europe@tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2021 TENNANT Company


mailto:europe@tennantco.com

RECOMMENDED SPARE PARTS LIST

WEAR PARTS (55cm Model)
PART NO. DESCRIPTION
9017759 BLADE, SQGE, FRONT, 815L, LINATEX [STANDARD]
9017760 BLADE, SQGE, REAR, 815L, LINATEX [STANDARD]
9017755 BLADE, SQGE, FRONT, 815L, LATEX
9017756 BLADE, SQGE, REAR, 815L, LATEX
9017757 BLADE, SQGE, FRONT, 815L, PYU
9017758 BLADE, SQGE, REAR, 815L, PYU
9017761 BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP [STANDARD]
SPPV01351 BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP, SOFT
9017762 BRUSH ASSY, DISK, ABR, 55CM, 3- LUG, 120 GRIT
9017763 DRIVER ASSY, PAD, 55CM, 3- LUG [OPTION]
SPPV01460 PAD, STRIP, 21.6/550, BROWN[5PC]
SPPV01442 PAD, SCB, 21.6/550, BLU [5PC]
SPPV01433 PAD, BUFF, 21.6/550, RED [5PC]
SPPV01415 PAD, POLISH, 21.6/550, WHITE [5PC]
WEAR PARTS (70cm Model)
PART NO. DESCRIPTION
9017813 BLADE, SQGE, FRONT, 1020L, LINATEX [STANDARD]
9017814 BLADE, SQGE, REAR, 1020L, LINATEX [STANDARD]
9017801 BLADE, SQGE, FRONT, 1020L, LATEX
9017804 BLADE, SQGE, REAR, 1020L, LATEX
9017806 BLADE, SQGE, FRONT, 1020L, PYU
9017811 BLADE, SQGE, REAR, 1020L, PYU
9017816 BRUSH ASSY, DISK, SCB, 35CM, 3- LUG, PYP [STANDARD]
9017730 BRUSH ASSY, DISK, SCB, 35CM, 3- LUG, PYP, SOFT
9017818 BRUSH ASSY, DISK, ABR, 35CM, 3- LUG, 120 GRIT
SPPV02664 DRIVER ASSY, PAD, 35CM [OPTION]
994520 PAD, STRIPPING, BROWN [5 PC]
994519 PAD, SCRUBBING, BLUE [5 PC]
994518 PAD, BUFFING, RED [5 PC]
994754 PAD, POLISHING, WHITE [5 PC]
SERVICE PARTS (55cm Model)
PART NO. DESCRIPTION
897383 FLAP, BRUSH
994201 BATTERY, GEL, 12VDC 105AH [GEL]
9017716 MOTOR, VACUUM, 24VDC, 2- STAGES
9017764 BRUSH, CARBON, VAC FAN
9017765 MOTOR, BRUSH, 24VDC
897500 CIRCUITBOARD, DRIVE
SERVICE PARTS (70cm Model)
PART NO. DESCRIPTION
9017838 FLAP, SIDE, BRUSH
9017841 FLAP, CENTER, BRUSH
994203 BATTERY, 6VDC 180AH [GEL]
9018509 MOTOR, VACUUM, 24VDC
9017687 BRUSH, CARBON, VAC FAN
9017799 ISOLATOR, VAC FAN
9017843 MOTOR, BRUSH, 24VDC
9017822 CIRCUITBOARD, DRIVE

Continued

Tennant T290 (03- 2021)



RECOMMENDED SPARE PARTS LIST

SERVICE PARTS (55cm & 70cm Models)

PART NO. DESCRIPTION

9017686 BRUSH KIT, CARBON, BRUSH MOTOR [4 PC]
9017784 BRUSH, CARBON, TRANSAXLE MOTOR
9018401 GASKET, MOTOR, VACUUM
9017785 FILTER, MOTOR, VAC FAN

9017786 HOSE ASSY, RECOVERY

897466 SCREEN, FILTER

9017790 SENSOR, LEVEL, LIQ

9017793 HOSE ASSY, DRAIN

9017794 CAP KIT, DRAIN HOSE, RECVY
9017795 SENSOR, POSITION, DRIVE
9017718 VALVE, WATER, SOLENOID, 24VDC
9017800 TIRE, SOLID, PYU

9017802 CAP KIT, DRAIN PLUG W/GASKET
9017805 ACTUATOR, BRUSH HEAD, 24VDC
9017803 ACTUATOR, SQGE, 24VDC
9017807 DRIVE ASSY, WHEEL

9017808 BRAKE ASSY, W/LEVER, COMPLT
9017809 WHEEL, SCRBR, 250MM X 60MM
9017815 FUSE 30A

9017817 FUSE 5A

9017819 FUSE 100A

MEVR00584 FUSE 3 A

9017821 CIRCUITBOARD, MAIN

9017823 CIRCUITBOARD, DISPLAY PANEL

897441 COVER, TANK, RECVY

897656 HOSE, DRAIN, SOLTN

1017696 KEY SET, REPLACEMENT

1069836 CORD, POWER, CHARGER [EU]
1032820 CORD, POWER, CHARGER [UK]

Tennant T581 (03-2021)



PARTS LIST

BRUSHES / PAD DRIVER AND PADS

55cm Single Disk Model

Ref. Part No. Serial Number Description Qty.
1 9017761 (9021379- 00001- ) BRUSH ASSY, DISK, SCB, 55CM, PYP (STANDARD) 1
1 SPPV01351  (9021379- 00001- ) BRUSH ASSY, DISK, SCB, 55CM, PYP, SOFT 1
1 9017762 (9021379- 00001- ) BRUSH ASSY, DISK, ABR, 55CM, 3- LUG, 120 GRIT 1
2 9017763 (9021379- 00001- ) DRIVER ASSY, PAD, 55CM, 3- LUG 1
3 SPPV01415  (9021379- 00001- )  PAD, POLISH, 55CM, WHITE [QTY 5] 1
3 SPPV01433  (9021379- 00001- ) PAD, BUFF, 55CM, RED [QTY 5] 1
3 SPPV01442  (9021379- 00001- ) PAD, SCRUB, 55CM, BLUE [QTY 5] 1
3 SPPV01460  (9021379- 00001- ) PAD, STRIP, 55CM, BROWN [QTY 5] 1

70cm Dual Disk Model

Ref. Part No. Serial Number Description Qty.
1 9017816 (9021380- 00001- ) BRUSH ASSY, DISK, SCB, 35CM, PYP (STANDARD) 1
1 9017730 (9021380- 00001- ) BRUSH ASSY, DISK, SCB, 35CM, PYP, SOFT 1
1 9017818 (9021380- 00001- ) BRUSH ASSY, DISK, ABR, 35CM, 3- LUG, 120 GRIT 1
2 SPPV02664  (9021380- 00001- ) DRIVER ASSY, PAD, 35CM, 3- LUG 1
3 994754 (9021380- 00001- ) PAD, POLISH, 35CM, WHITE [QTY 5] 1
3 994518 (9021380- 00001- ) PAD, BUFF, 35CM, RED [QTY 5] 1
3 994519 (9021380- 00001- ) PAD, SCRUB, 35CM, BLUE [QTY 5] 1
3 994520 (9021380- 00001- ) PAD, STRIP, 35CM, BROWN [QTY 5] 1

Tennant T581 (03- 2021) 5



PARTS LIST

RECOVERY TANK GROUP

1 o

@

Uzgq
g1

[ Y N VAN

A

Tennant T581 (03- 2021)



PARTS LIST

RECOVERY TANK GROUP

Ref. Part No. Serial Number Description Qty.
1 9017786 (90213xx- 00001 ) HOSE ASSY, RECVY 1
2 897430 (90213xx- 00001 ) PIN, 10D X 275L 1
3 897431 (90213xx- 00001 )  NUT AUTOBL.M10 INOX DIN 985 2
4 897432 (90213xx- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
5 MPVR12901 (90213xx- 00001 ) TANK RECOVERY PT80 BLUE 1
6 897434 (9021379- 00001 ) BRACKET, HSGN, FAN (55cm Model) 1
6 897552 (9021380- 00001 ) BRACKET, HSGN, FAN (70cm Model) 1
8 9017716 (9021379- 00001 )  FAN, VACUUM, 24VDC, 2- STAGE (55cm Model) 1
9017764 (9021379- 00001 )  CARBON BRUSH, MOTOR, VAC (Motor 9017716) 1
8 9018509 (9021380- 00001 ) FAN, VACUUM, 24VDC, 3- STAGE (70cm Model) 1
9017687 (9021380- 00001 ) CARBON BRUSH, MOTOR, VAC (Motor 9018509) 1
9 9018401 (90213xx- 00001 ) GASKET, MOTOR, VACUUM 1
10 897437 (90213xx- 00001 ) INSULATION, FAN 1
11 897438 (90213xx- 00001 )  FAIRLEAD, 13,5D 1
14 897439 (90213xx- 00001 ) COVER, FAN 1
15 897440 (90213xx- 00001 ) GASKET, RBR, FAN 1
16 9017790 (90213xx- 00001 ) SENSOR, LEVEL, LIQ 1
17 897441 (90213xx- 00001 ) COVER, TANK, RECVY [2180] 1
18 897657 (90213xx- 00001 ) GASKET PT80 TANK LID 1
19 897443 (90213xx- 00001 ) LABEL [FILTER] 1
24 9017785 (90213xx- 00001 ) FILTER, MOTOR, VACFAN 1
25 9017793 (90213xx- 00001 ) HOSE ASSY, DRAIN 1
26 897444 (90213xx- 00001 ) SEAT[2180SR] 1
27 897445 (90213xx- 00001 )  SWITCH, SENSOR, SEAT 1
28 897384 (90213xx- 00001 )  WASHER D. 5X14 INX 3
29 897446 (90213xx- 00001 ) SCREW TBEI M 6- 16 2
30 897447 (90213xx- 00001 ) HANDLE, COVER 1
31 897315 (90213xx- 00001 ) RUBBER LAV. 4
32 897112 (90213xx- 00001 )  WASHER D. 6X18 INX UNI 6593 4
33 897448 (90213xx- 00001 ) CLAMP, HOSE, WORMDRIVE, 45 - 60D 1
34 897449 (90213xx- 00001 )  HANGER, HOSE 1
35 897151 (90213xx- 00001 )  SCREW TE M 4X 10 INX 1
36 897450 (90213xx- 00001 ) SCREW TE M 6x45 INOX 4
37 VTVT00916 (90213xx- 00001 ) SCREW 3
38 897451 (90213xx- 00001 ) NET 1
39 897452 (90213xx- 00001 ) CAP 1
40 897453 (90213xx- 00001 )  SCREW TE M4x12 UNI 5739 INOX 1
41 897156 (90213xx- 00001 )  WASHER D. 4 INX 1
42 9017794 (90213xx- 00001 ) CAPKIT, DRAIN HOSE, RECVY 1
43 897146 (90213xx- 00001 ) SPACER 3
44 VTDDO01693 (90213xx- 00001 ) NUT, M5, INOX 3
45 KTRI06354 (90213xx- 00001 ) LABELKIT, T581 1

Tennant T581 (03- 2021)



PARTS LIST

SOLUTION TANK GROUP

Ref. Part No. Serial Number Description Qty.
1 897454 (90213xx- 00001 ) TANK, SOLTN 1
2 9017787 (90213xx- 00001 ) SCREEN, SOLTN 1
3 9018454 (90213xx- 00001 ) WATER, VALVE, SOLTN 1
4 897455 (90213xx- 00001 ) CONNECTOR 1/2 M RESCA 15 1
5 897456 (90213xx- 00001 ) CONNECTOR 1/2” M/F 1
6 897457 (90213xx- 00001 ) BRACKET, WATER, FTLR 1
7 897458 (90213xx- 00001 )  WASHER 1/2 2
8 897384 (90213xx- 00001 )  WASHER D. 5X14 INX 1
9 897459 (90213xx- 00001 ) SCREW, M5X12, TE, INOX 1
10 9017802 (90213xx- 00001 )  CAPKIT, DRAIN PLUG W/GASKET 1
11 897460 (90213xx- 00001 ) TRAY, BATTERY, D.490X394X30 1
12 897461 (90213xx- 00001 ) ROD, SPPT, TANK 1
13 897462 (90213xx- 00001 )  SEAL, SOLTN, TANK 1
19 897463 (90213xx- 00001 ) CAP, SOLTN, TANK 1
22 897120 (90213xx- 00001 )  WASHER, D.8X24, UNI6593, INOX 2
23 897243 (90213xx- 00001 )  SCREW TE M8x35 UNI5739 INOX 2
25 9017790 (90213xx- 00001 ) SENSOR, LEVEL, LIQ 1
26 897464 (90213xx- 00001 ) BRACKET, ROD 1
27 897658 (90213xx- 00001 ) SCREW M 5X 12 TSPEI UNI 5933 1
28 897465 (90213xx- 00001 ) SEAL, ORG, 15,08D X 2,62 TH 1
29 897466 (90213xx- 00001 ) SCREEN, FILTER 1

8 Tennant T581 (03- 2021)



PARTS LIST

SOLUTION TANK DRAIN HOSE GROUP

16

Ref. Part No. Serial Number Description Qty.
1 897358 (90213xx- 00001 )  BRACKET, DRAIN, VALVE 1
2 897266 (90213xx- 00001 ) CLIP, M25 1
3 897271 (90213xx- 00001 ) CONNECTOR 1/2 M RESCA 15 1
4 897656 (90213xx- 00001 ) HOSE, DRAIN, SOLTN 1
5 897270 (90213xx- 00001 ) GASKET D.21 SP.3 GOMMA 1
6 897269 (90213xx- 00001 ) CAP 1/2°G X ELETTROV. ACL 1
7 897156 (90213xx- 00001 )  WASHER D. 4 INX 1
8 897359 (90213xx- 00001 ) SCREW, TCTC, M4X16, ACCIAIO, INOX 1
9 897160 (90213xx- 00001 ) NUT, M4, INOX, ZN 1
10 897360 (90213xx- 00001 )  FITTING, PLASTIC, 3/4 1
11 897361 (90213xx- 00001 ) CRANKCASE FRONTALE 705 GRIGIO 1
12 897362 (90213xx- 00001 ) CLAMP, HOSE, WORMDRIVE, 12- 20D 2
13 897363 (90213xx- 00001 ) FAIR, LEAD 1
14 897364 (90213xx- 00001 ) CLAMP, STL, 16D, INSULATED 1
15 897112 (90213xx- 00001 )  WASHER D. 6X18 INX UNI 6593 4
16 897287 (90213xx- 00001 ) SCREW TE 6X20 UNI5739 INX 1
17 897138 (90213xx- 00001 ) NUT M6 INOX 1
18 897329 (90213xx- 00001 ) SCREW, TBEI, M5x16, INOX 2

Tennant T581 (03- 2021) 9



PARTS LIST

FRAME AND DRIVE WHEEL GROUP

nt T581 (03- 2021)

Tenna

10



PARTS LIST

FRAME AND DRIVE WHEEL GROUP

Serial Number

Description

Qty.

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

FRAME [2180SR]

SUPPORT, WDLT, STEERING
BEARING 51112

BEARING 32004 TIPO SKF

PLATE, RND, STEERING, CONTROL

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

DRIVE ASSY, WHEEL

WHEEL, SCRBR, 250MM X 60MM
CIRCLIP, D. 20, UNI7435
WASHER D.10

WASHER D.10

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M10X25, UNI5740
SCREW, TSPEI, M8X16

SUPPORT

WASHER, D.8, UNI6592, INOX
WASHER, D. 8, GRW, UNI1751, INOX

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M8X16, UNI5739, A2
SHAFT, STEERING

SPROCKET, STEERING
WASHER, M6X24, UNI6593, INOX
WASHER D. 6 INX GRW UNI 1751

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW TE 6X16 UNI5739

NUT, M8, INOX

SCREW, TE, M8X20, UNI5739, INOX
JOINT, STEERING

BUSHING, 15B 24D 17.5

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SHAFT, STEERING, WHEEL
WHEEL, STEERING 320MM
WASHER, M10X40X2,5, UNI6593, ZB
SCREW, TE, M10X20, UNI5739
WASHER NYLON 66 D. 84X17X2

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

SCREW, TE, M8X100

WASHER, UNI6592, FORO 20, INOX
CHANNEL, ARM, SQGE

BRACKET, M6X11X29

NUT M 6 A2 UNI 5588 INX

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

WASHER D.6 UNI 6592 INOX
NUT M6 INOX

SCREW TE 6X20 UNI5739 INX
SPACER, RND, 6,5B 12D 10
SCREW M6X25 TSPEI UNI5933

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

BELLOWS, SHAFT, STEERING
SPRING D.10.2 X20

NUT, HEX, M20 X 1,5

PIN, ACTUATOR, 8D X 115L
ACTUATOR, SQGE, 24VDC

Ref. Part No.
1 897386
2 897387
3 897388
4 897389
5 897390
6 9017807
7 9017809
8 897280
9 897391
10 897392
11 897393
12 897394
13 897283
14 897152
15 897216
16 897184
17 897395
18 897396
19 897305
20 897129
21 897128
22 897124
23 897316
24 897397
25 897398
26 897399
27 897400
28 897401
29 897402
30 897157
31 897403
32 897288
33 897404
34 897251
35 897405
36 897106
37 897138
38 897287
39 897406
40 897407
41 897408
42 897409
43 897410
44 897380
45 9017803
46 897411
47 897412
48 897152
49 897124
50 897413

(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001
(90213xx- 00001

R N L N I N = L N L N L N I N N L N I S N B

SPACER, RND, 8B 10D 5,9
SUPPORT

WASHER, D.8, UNI6592, INOX
NUT, M8, INOX

SCREW, TCEI, M10X30

PRrRrRPRRrRrNMRRIOAORNDNNNRERRERIMRERRRIMMREAENRIPRPRPENMOMNDMEAEDNNNMMNMNNNRRRRRR

Tennant T581 (03- 2021)

11



PARTS LIST

FRAME AND DRIVE WHEEL GROUP - Continued

nt T581 (03- 2021)

Tenna

12



PARTS LIST

FRAME AND DRIVE WHEEL GROUP - Continued

Ref. Part No. Serial Number Description Qty.
51 897414 (90213xx- 00001 ) NUT M10 INOX 1
52 897415 (90213xx- 00001 )  BRAKE 1
53 897416 (90213xx- 00001 ) SPACER 1
54 897417 (90213xx- 00001 ) CAP, WHEEL, PYP 2
55 897453 (90213xx- 00001 ) SCREW TE M4x12 UNI 5739 INOX 1
56 897334 (90213xx- 00001 ) DUCTLOCKD.9,5 1
57 897532 (90213xx- 00001 )  SCREW TE M 6X 25 UNI 5739 INX 1
58 897106 (90213xx- 00001 )  WASHER D.6 UNI 6592 INOX 1
59 897105 (90213xx- 00001 ) NUT M6 INOX+ZIN. 1
60 897276 (90213xx- 00001 ) NUT M4 ATB A2 1
61 897262 (90213xx- 00001 ) SCREW, M4X16 1
62 897204 (90213xx- 00001 )  WASHER D. 4 GROVER A2 UNI1751 1
63 VTRS00017 (90213xx- 00001 ) WASHER STEEL INOX 4X12 1
64 897137 (90213xx- 00001 ) CLAMP FERMATUBO 1
65 MPVR12940 (90213xx- 00001 ) GUIDE 1
66 FSVR00049 (90213xx- 00001 )  CLAMP 4,5x200 black 1
67 897556 (90213xx- 00001 ) FAIR, LEAD DIAMETER 15.5 1
68 897363 (90213xx- 00001 ) FAIR, LEAD 1
69 897129 (90213xx- 00001 )  WASHER D. 6 INX GRW UNI 1751 1
70 897130 (90213xx- 00001 ) SCREW, TE, M6X12, UNI5739, A2 1
71 897316 (90213xx- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 1
72 897152 (90213xx- 00001 )  WASHER, D.8, UNI6592, INOX 1
73 897352 (90213xx- 00001 ) SCREW, TCEI, M.6X16 1
74 897129 (90213xx- 00001 )  WASHER D. 6 INX GRW UNI 1751 1
75 897305 (90213xx- 00001 )  WASHER, M6X24, UNI6593, INOX 1
76 MPVR12936 (90213xx- 00001 ) CRANKCASE . 1

Tennant T581 (03- 2021)

13



PARTS LIST

SCRUB HEAD GROUP (Single Disk 55cm Model)

14

Tennant T581 (03- 2021)



PARTS LIST

SCRUB HEAD GROUP (Single Disk 55cm Model)

Ref. Part No. Serial Number Description Qty.
2 897120 (9021379- 00001 )  WASHER, D.8X24, UNI6593, INOX 4
3 897370 (9021379- 00001 ) BUSHING, 8B 12D 14 2
4 897371 (9021379- 00001 )  WASHER, 13B 24D 2,5, NYL 2
5 897372 (9021379- 00001 )  PLAT, ARM, SCB HEAD 4
6 897373 (9021379- 00001 ) HEAD, SCB, 500MM 1
v8 9017765 (9021379- 00001 )  MOTOR, BRUSH, 24VvDC 1
9017686 (9021379- 00001 ) CARBON BRUSH KIT, MOTOR, BRUSH [4 PC] 1
Y MOCCO00480 (9021379- 00001 ) MOTOR, BRUSH 1
Y RDGR00052 (9021379- 00001 ) REDUCTION UNIT, BRUSH MOTOR 1
9 897129 (9021379- 00001 )  WASHER D. 6 INX GRW UNI 1751 4
10 897287 (9021379- 00001 ) SCREW TE 6X20 UNI5739 INX 4
11 VTVR16617 (9021379- 00001 ) WEDGE 6X 6X30 UNI 6604 1
12 MFVR00242 (9021379- 00001 ) DRIVE DISK CONICAL ALUMINIUM 1
13 897375 (9021379- 00001 )  WASHER, D. 8 X32, UNI6593, INOX 1
14 897216 (9021379- 00001 )  WASHER, D. 8, GRW, UNI1751, INOX 1
15 897316 (9021379- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 1
16 9017718 (9021379- 00001 )  VALVE, WATER, SOLENOID, 24VDC 1
17 897156 (9021379- 00001 )  WASHER D. 4 INX 2
18 897262 (9021379- 00001 ) SCREW, M4X16 3
19 897152 (9021379- 00001 )  WASHER, D.8, UNI6592, INOX 6
20 897124 (9021379- 00001 ) NUT, M8, INOX 5
21 897229 (9021379- 00001 ) NUT, M8, UNI5588, INOX, A2 1
22 897376 (9021379- 00001 )  WHEEL, BPMR, 80D X 22W 1
23 897121 (9021379- 00001 ) BUSHING NUOVO RUOTINO STRONG 1
24 897311 (9021379- 00001 ) SCREW, M8X40 1
25 897256 (9021379- 00001 ) TUBE FLEX D.12X3 ARMORV.PVC TR 1
26 897137 (9021379- 00001 ) CLAMP FERMATUBO 1
27 9017761 (9021379- 00001 ) BRUSH ASSY, DISK, SCB, 55CM, 3- LUG, PYP 1
29 897377 (9021379- 00001 )  SCREW TCEI M8X20 UNI5931 INOX 2
31 897371 (9021379- 00001 )  WASHER, 13B 24D 2,5, NYL 8
32 897370 (9021379- 00001 ) BUSHING, 8B 12D 14 4
33 897120 (9021379- 00001 )  WASHER, D.8X24, UNI6593, INOX 4
34 897243 (9021379- 00001 ) SCREW TE M8x35 UNI5739 INOX 4
35 897378 (9021379- 00001 ) BUSHING, 8B 12D 4,3 4
36 897379 (9021379- 00001 ) SCREW, TE, M8X80 1
37 897124 (9021379- 00001 ) NUT, M8, INOX 4
38 9017805 (9021379- 00001 ) ACTUATOR, BRUSH HEAD, 24VDC 1
39 897380 (9021379- 00001 ) PIN, ACTUATOR, 8D X 115L 1
40 LAFN47168 (9021379- 00001 ) BELT- STRETCHER ALTERNATOR TK1400 2
41 897145 (9021379- 00001 )  SCREW TE 5X16 UNI5739 INX 3
42 897382 (9021379- 00001 ) BRACKET 1
43 897383 (9021379- 00001 ) FLAP 1
44 VTDD01693 (9021379- 00001 ) NUT, M5, INOX 3
45 897384 (9021379- 00001 )  WASHER D. 5X14 INX 3
46 897385 (9021379- 00001 ) DRIVE DISK TESTATA 2
47 897204 (9021379- 00001 )  WASHER D. 4 GROVER A2 UNI1751 1
48 MLMLO0350 (9021379- 00001 )  SPRING ALUM. CONICAL DRIVER 1
49 897313 (9021379- 00001 ) SCREW, TCB, TC, M4X10 1

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

15



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model)

Tennant T581 (03- 2021)

16



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model)

Ref. Part No. Serial Number Description Qty.
1 9017805 (9021380- 00001 ) ACTUATOR, BRUSH HEAD, 24VDC 1
2 897517 (9021380- 00001 ) ARM, ACTUATOR 1
3 897120 (9021380- 00001 )  WASHER, D.8X24, UNI6593, INOX 8
4 897370 (9021380- 00001 ) BUSHING, 8B 12D 14 4
5 897371 (9021380- 00001 ) WASHER, 13B 24D 2,5, NYL 4
6 897372 (9021380- 00001 ) PLAT, ARM, SCB HEAD 4
7 LAFN09311 (9021380- 00001 ) HEAD, SCB, 700MM 1
v9 9017843 (9021380- 00001 ) MOTOR, BRUSH, 24vDC 2

9017686 (9021380- 00001 ) CARBON BRUSH KIT, BRUSH MOTOR [4 PC] 1
Y NA (9021380- 00001 ) ROTOR, MOTOR, BRUSH 1
Y RDGR00043  (9021380- 00001 ) REDUCTION UNIT, BRUSH MOTOR 1

10 897129 (9021380- 00001 )  WASHER D. 6 INX GRW UNI 1751 8
11 897128 (9021380- 00001 ) SCREW TE 6X16 UNI5739 8
12 MFVR00242  (9021380- 00001 ) HUB, DRIVE, BRUSH, DISK 2
13 897375 (9021380- 00001 )  WASHER, D. 8 X32, UNI6593, INOX 2
14 897216 (9021380- 00001 )  WASHER, D. 8, GRW, UNI1751, INOX 2
15 897316 (9021380- 00001 ) SCREW, TE, M8X20, UNI5739, INOX 2
16 897520 (9021380- 00001 ) BRACKET 1
17 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 4
18 MPVR07147  (9021380- 00001 ) CONVEYOR 1
19 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 12
20 897287 (9021380- 00001 ) SCREW TE 6X20 UNI5739 INX 4
21 897138 (9021380- 00001 )  NUT M6 INOX 6
22 9017718 (9021380- 00001 )  VALVE, WATER, SOLENOID, 24VDC 1
23 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
24 897152 (9021380- 00001 )  WASHER, D.8, UNI6592, INOX 2
25 897376 (9021380- 00001 )  WHEEL, BPMR, 80D X 22W 2
26 897121 (9021380- 00001 )  BUSHING NUOVO RUOTINO STRONG 2
27 897311 (9021380- 00001 ) SCREW, M8X40 2
28 897124 (9021380- 00001 ) NUT, M8, INOX 2
34 897523 (9021380- 00001 ) BRACKET 2
35 897524 (9021380- 00001 ) BEARING, BALL, 8B 30D 11W [2SEAL] 2
36 LAFN09313 (9021380- 00001 ) BRACKET SX LEFT 1
37 LAFN09312 (9021380- 00001 ) BRACKET DX 1
38 897371 (9021380- 00001 )  WASHER, 13B 24D 2,5, NYL 4
39 9017838 (9021380- 00001 ) FLAP,BRUSH 1

40 9017841 (9021380- 00001 ) FLAP, BRUSH, INSIDE 4

41 9017838 (9021380- 00001 ) FLAP,BRUSH 1

42 897525 (9021380- 00001 ) SCREW, TBEI, M5X35 8

44 897370 (9021380- 00001 ) BUSHING, 8B 12D 14 4

45 897545 (9021380- 00001 ) BUSHING 4

46 LAFN09394 (9021380- 00001 ) BRACKET LEFT 1

47 LAFN09395 (9021380- 00001 ) BRACKET RIGHT 1

48 897250 (9021380- 00001 ) NUT, M6, UNI5589, INOX 2

49 897156 (9021380- 00001 )  WASHER D. 4 INX 2
50 897262 (9021380- 00001 ) SCREW, M4X16 2
51 897526 (9021380- 00001 ) BUSHING, SLEEVE, 8B 12D 15L 2
52 897530 (9021380- 00001 ) SCREW, TE, M8X30, UNI5737, INOX 2
53 897527 (9021380- 00001 )  STRAP, SQGE, INSIDE 4
54 897244 (9021380- 00001 ) SCREW, TE, M8X45, INOX, A2 1
55 897243 (9021380- 00001 ) SCREW TE M8x35 UNI5739 INOX 2

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

17



PARTS LIST

Continued

SCRUB HEAD GROUP (Dual Disk 70cm Model) -

Tennant T581 (03- 2021)

18



PARTS LIST

SCRUB HEAD GROUP (Dual Disk 70cm Model) - Continued

Ref. Part No. Serial Number Description Qty.
56 897531 (9021380- 00001 )  SPRING 2
57 897533 (9021380- 00001 )  SPRING 1
58 897145 (9021380- 00001 ) SCREW TE 5X16 UNI5739 INX 12
59 VTDD01693  (9021380- 00001 ) NUT, M5, INOX 12
60 897231 (9021380- 00001 ) BUSHING 2
61 897534 (9021380- 00001 ) SPACER 1
62 897218 (9021380- 00001 ) BUSHING BRUSH DECK SUPPORT 2
63 897535 (9021380- 00001 ) SCREW 1
64 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
65 897536 (9021380- 00001 ) SCREW, TE, M.8X40 1
66 897380 (9021380- 00001 )  PIN,ACTUATOR, 8D X 115L 1
67 897247 (9021380- 00001 )  WASHER, D. 12X36X2.5, UNI6593 2
68 897537 (9021380- 00001 )  SPRING 2
69 897120 (9021380- 00001 )  WASHER, D.8X24, UNI6593, INOX 2
70 897538 (9021380- 00001 ) WASHER D.14 2
71 897539 (9021380- 00001 ) SCREW, TSPEI, M8x70, UNI5933 2
72 897229 (9021380- 00001 ) NUT, M8, UNI5588, INOX, A2 2
73 897243 (9021380- 00001 ) SCREW TE M8x35 UNI5739 INOX 1
74 LAFN47168 (9021380- 00001 ) BELT- STRETCHER ALTERNATOR 2
75 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 4
76 897544 (9021380- 00001 )  WASHER, D.12, GROVER, UNI1751, INOX 4
7 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 2
78 897532 (9021380- 00001 ) SCREW TE M 6X 25 UNI 5739 INX 4
79 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 2
80 897541 (9021380- 00001 ) COVER 2
81 897542 (9021380- 00001 ) SCREW TCEI M6X20 UNI5931 INOX 2
82 897543 (9021380- 00001 ) COVER 2
83 MECB01373  (9021380- 00001 ) EXTENSION 1
84 897256 (9021380- 00001 ) TUBE FLEX D.12X3 ARMORV.PVC TR 0,60
85 897204 (9021380- 00001 ) WASHER D. 4 GROVER A2 UNI1751 2
86 MLMLO00350 (9021380- 00001 )  SPRING ALUM. CONICAL DRIVER 2
87 897313 (9021380- 00001 ) SCREW, TCB, TC, M4X10 2
Tennant T581 (03- 2021) 19



PARTS LIST

SQUEEGEE GROUP (55cm Single Disk Model)

20

Tennant T581 (03- 2021)



PARTS LIST

SQUEEGEE GROUP (55cm Single Disk Model)

Ref. Part No. Serial Number Description Qty.
1 897418 (9021379- 00001 )  STRAP, SQGE, XS, FRONT, RH 1
2 9017759 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, LINATEX (STANDARD) 1
2 9017757 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, PYU (OPTION) 1
2 9017755 (9021379- 00001 ) BLADE, SQGE, FRONT, 815L, LATEX (OPTION) 1
3 897116 (9021379- 00001 ) CLOSURE S 2
4 9018496 (9021379- 00001 ) NUT M 3 AUTOBL.DIN 985 IX.A2 8
5 897419 (9021379- 00001 ) LABEL 2
6 897420 (9021379- 00001 ) STRAP, SQGE, XS, FRONT, LH 1
7 897421 (9021379- 00001 ) SCREW TE M6X60 UNI5739 INOX 2
8 897422 (9021379- 00001 ) SCREW, TE, M.6X55 2
9 897423 (9021379- 00001 ) FRAME, SQGE, XS 1
10 897103 (9021379- 00001 ) SPACER, 6.00b 12.00d 16.5l, CPR 2
11 897157 (9021379- 00001 )  WASHER NYLON 66 D. 84X17X2 4
12 897376 (9021379- 00001 )  WHEEL, BPMR, 80D X 22W 2
13 897100 (9021379- 00001 ) SLEEVE, NYLON, 0,314b 0,72d 0,35l 2
14 897138 (9021379- 00001 ) NUT M6 INOX 2
15 9018577 (9021379- 00001 )  KNOB, SQGE, 3EAR 2
16 9017760 (9021379- 00001 )  BLADE, SQGE, REAR, 815L, LINATEX (STANDARD) 1
16 9017758 (9021379- 00001 ) BLADE, SQGE, REAR, 815L, PYU (OPTION) 1
16 9017756 (9021379- 00001 ) BLADE, SQGE, REAR, 815L, LATEX (OPTION) 1
17 897424 (9021379- 00001 ) STRAP, SQGE, XS, REAR, RH 1
18 9018578 (9021379- 00001 ) BUSHING, INSERT, SQGE 2
19 9018495 (9021379- 00001 ) HOOK, STRAP, SQGE 2
20 897425 (9021379- 00001 ) STRAP, SQGE, XS, REAR, LH 1
21 897426 (9021379- 00001 ) SCREW, M6X55 2
22 9018501 (9021379- 00001 )  WHEEL, 59,2D 22W 8,4B, GRAY 2
23 897427 (9021379- 00001 ) SPACER, RND, 6B 8D 34,5L 2
24 897428 (9021379- 00001 ) BRACKET, WHEEL, SQGE, LH 1
25 897138 (9021379- 00001 ) NUT M6 INOX 2
26 897106 (9021379- 00001 )  WASHER D.6 UNI 6592 INOX 2
27 897305 (9021379- 00001 )  WASHER, M6X24, UNI6593, INOX 2
28 897112 (9021379- 00001 )  WASHER D. 6X18 INX UNI 6593 2
29 897125 (9021379- 00001 ) NUT, M6, INOX 2
30 897429 (9021379- 00001 ) BRACKET, WHEEL, SQGE, RH 1
31 9018492 (9021379- 00001 ) LATCH, STRAP, SQGE 2
32 9018497 (9021379- 00001 ) BOLT, STRAP, SQGE 8

Tennant T581 (03- 2021)

21



PARTS LIST

SQUEEGEE GROUP (70cm Dual Disk Model)

22

nnnnn

t T581 (03- 2021)



PARTS LIST

SQUEEGEE GROUP (70cm Dual Disk Model)

Ref. Part No. Serial Number Description Qty.
1 897613 (9021380- 00001 ) STRAP, SQGE, L, FRONT, RH 1
2 9017813 (9021380- 00001 )  BLADE, SQGE, FRONT, 1020L, LINATEX (STANDARD) 1
2 9017801 (9021380- 00001 ) BLADE, SQGE, FRONT, 1020L, PYU (OPTION) 1
2 9017806 (9021380- 00001 ) BLADE, SQGE, FRONT, 1020L, LATEX (OPTION) 1
3 897307 (9021380- 00001 ) CLOSUREL 2
4 9018496 (9021380- 00001 )  NUT M 3 AUTOBL.DIN 985 IX.A2 8
5 897419 (9021380- 00001 ) LABEL 2
6 897620 (9021380- 00001 ) STRAP, SQGE, L, FRONT, LH 1
7 897114 (9021380- 00001 ) SCREW, M6X65, SS 2
8 897114 (9021380- 00001 ) SCREW, M6X65, SS 2
9 897547 (9021380- 00001 ) BODY 1
10 897103 (9021380- 00001 ) SPACER, 6.00b 12.00d 16.5l, CPR 2
11 897157 (9021380- 00001 )  WASHER NYLON 66 D. 84X17X2 4
12 897101 (9021380- 00001 ) WHEEL, BMPR, 98,5d X 21,5W 2
13 897100 (9021380- 00001 ) SLEEVE, NYLON, 0,314b 0,72d 0,35l 2
14 897138 (9021380- 00001 ) NUT M6 INOX 2
15 9018577 (9021380- 00001 )  KNOB, SQGE, 3EAR 2
16 9017814 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, LINATEX (STANDARD) 1
16 9017806 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, PYU (OPTION) 1
16 9017804 (9021380- 00001 ) BLADE, SQGE, REAR, 1020L, LATEX (OPTION) 1
17 897654 (9021380- 00001 ) STRAP, SQGE, L, REAR, LH 1
18 9018578 (9021380- 00001 ) BUSHING, INSERT, SQGE 2
19 9018495 (9021380- 00001 ) HOOK, STRAP, SQGE 2
20 897654 (9021380- 00001 ) STRAP, SQGE, L, REAR, LH 1
21 897426 (9021380- 00001 ) SCREW, M6X55 2
22 9018501 (9021380- 00001 )  WHEEL, 59,2D 22W 8,4B, GRAY 2
23 897427 (9021380- 00001 ) SPACER, RND, 6B 8D 34,5L 2
24 897548 (9021380- 00001 )  SUPPORT, SX 1
25 897138 (9021380- 00001 ) NUT M6 INOX 2
26 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 2
27 897305 (9021380- 00001 )  WASHER, M6X24, UNI6593, INOX 2
28 897112 (9021380- 00001 )  WASHER D. 6X18 INX UNI 6593 2
29 897125 (9021380- 00001 )  NUT, M6, INOX 2
30 897549 (9021380- 00001 )  SUPPORT, DX 1
31 9018492 (9021380- 00001 ) LATCH, STRAP, SQGE 2
32 9018497 (9021380- 00001 ) BOLT, STRAP, SQGE 8
33 897550 (9021380- 00001 ) PLATE 1
34 897551 (9021380- 00001 ) PLATE 1
35 897304 (9021380- 00001 )  GASKET 1
36 897303 (9021380- 00001 )  GASKET 1
37 897102 (9021380- 00001 )  O-RING, 13.00 Od X 10.00 Id 2
38 897305 (9021380- 00001 )  WASHER, M6X24, UNI6593, INOX 2

Tennant T581 (03- 2021)

23



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model)

24

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model)

Ref. Part No. Serial Number Description Qty.
v PMVR01531 (9021379- 00001 ) PEDAL, ASSY 1
Y2 MPVR11937 (9021379- 00001 ) BASE, ACCELERATOR 1
v¥3 897468 (9021379- 00001 ) PLATE 1
Y4 9017795 (9021379- 00001 )  SENSOR, POSITION, DRIVE 1
Y5 MPVR11940 (9021379- 00001 ) SUPPORT, ACCELERATOR 1
Y6 MPVR11938 (9021379- 00001 ) COVER, ACCELERATOR 1
Y7 MPVR11939 (9021379- 00001 ) PEDAL, ACCELERATOR 1
v8 9017810 (9021379- 00001 )  SPRING, PEDAL 1
Y9 9017797 (9021379- 00001 ) SWITCH, ACCELERATOR 1
10 897166 (9021379- 00001 )  WASHER, D. 5, INOX 4
11 VTVT48694 (9021379- 00001 ) SCREW TCB TC 5 X12 UNI 9707 TZ 4
12 897474 (9021379- 00001 ) CAPD.6 1
13 897475 (9021379- 00001 ) GRUB, SCREW, M4X8 1
14 897166 (9021379- 00001 )  WASHER, D. 5, INOX 1
15 897476 (9021379- 00001 ) SCREW, M5X16, TBCE, ISO7380, ZB 1
30 897432 (9021379- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
31 897486 (9021379- 00001 ) SCREW M6X45 TSPEI UNI5933 1
32 897487 (9021379- 00001 ) SCREW, TSPEI, M6X50, UNI5933 1
33 897488 (9021379- 00001 ) BRACKET 1
34 897489 (9021379- 00001 ) SPACER 2
35 897490 (9021379- 00001 ) RIVET 2
36 897491 (9021379- 00001 ) BRACKET 1
37 897106 (9021379- 00001 )  WASHER D.6 UNI 6592 INOX 1
38 897659 (9021379- 00001 ) BRACKET, MTG, CIRCUITBOARD 1
39 897492 (9021379- 00001 ) SCREW, TE, M5X30, UNI5739 2
40 897493 (9021379- 00001 ) SPACER 2
41 897494 (9021379- 00001 ) PLATE 1
42 897166 (9021379- 00001 )  WASHER, D. 5, INOX 2
43 VTDDO01693 (9021379- 00001 ) NUT, M5, INOX 2
44 897495 (9021379- 00001 ) LEVER 1
45 897496 (9021379- 00001 ) PIN 2
46 897497 (9021379- 00001 ) NUT, M5, INOX 2
48 897384 (9021379- 00001 )  WASHER D. 5X14 INX 2
49 897498 (9021379- 00001 ) BOARD POWER SERVICE 1
51 BACA00178 (9021379- 00001 ) BATTERY- CHARGER NE284 24V 15A GEL- AGM- AC. 1
52 897500 (9021379- 00001 ) BOARD 1
53 LAFN09326 (9021379- 00001 ) CONVEYOR 1
54 897502 (9021379- 00001 ) SCREW, M4X16, TSPEI, UNI5933 2
55 897156 (9021379- 00001 )  WASHER D. 4 INX 2
56 897276 (9021379- 00001 ) NUT M4 ATB A2 2
57 897503 (9021379- 00001 ) TUBE 1
58 897363 (9021379- 00001 ) FAIR, LEAD 1
59 897504 (9021379- 00001 ) SCREW TE M6X100 UNI5739 1
60 897138 (9021379- 00001 ) NUT M6 INOX 1
61 897195 (9021379- 00001 ) SCREW, TE, M4X16, UNI5739, INOX 4
62 897160 (9021379- 00001 ) NUT, M4, INOX, ZN 4
63 897505 (9021379- 00001 ) CABLE 1
64 897506 (9021379- 00001 ) LABEL 1
65 897250 (9021379- 00001 ) NUT, M6, UNI5589, INOX 1
70 897509 (9021379- 00001 ) CABLE BATTERY, ANDERSON+FUS. 1
V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

25



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model) - Continued

26 Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (55cm Single Disk Model) - Continued

Ref. Part No. Serial Number Description Qty.
71 9017819 (9021379- 00001 ) FUSE 100A NST. 1
72 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
73 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
74 MEVR00644 (9021379- 00001 ) FUSE, 30A 1
75 9017817 (9021379- 00001 ) FUSE, 5A 1
76 9017817 (9021379- 00001 ) FUSE, 5A 1
77 897511 (9021379- 00001 ) PLUG 1
78 897512 (9021379- 00001 ) FUSE, HOLDER 1
79 MECB02210 (9021379- 00001 )  HARNESS, MAIN [T581, EMEA] 1
81 897205 (9021379- 00001 )  WIRING BATTERY BRIDGE W/TERMINAL 1
82 897660 (9021379- 00001 )  WIRING DIODE FILTER 1
83 VTVT01594 (9021379- 00001 ) SCREW VITE TSPC 3x12 4
84 MPVR11928 (9021379- 00001 ) GASKET BRAKE PEDAL 1
85 MPVR11933 (9021379- 00001 ) GASKET, ACCELERATOR 1
86 MPVR02838  (9021379- 00001 ) BAG CHARGER POWER CORD 1
87 897145 (9021379- 00001 )  SCREW TE 5X16 UNI5739 INX 2
88 897497 (9021379- 00001 ) NUT, M5, INOX 2
89 MEVR02666 (9021379- 00001 ) FUSE CARRIER DIN 1
90 VTDDO01693  (9021379- 00001 )  NUT, M5, INOX 2
91 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
92 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
93 MEVRO00584 (9021379- 00001 ) FUSE3A 1
94 MEVRO00584  (9021379- 00001 ) FUSE3A 1
95 994201 (9021379- 00001 )  BATTERY, GEL, 12VDC 105AH [GEL] 2
96 1069836 (9021379- 00001 ) CORD, POWER, CHARGER [EU] 1
96 1032820 (9021379- 00001 ) CORD, POWER, CHARGER [UK] 1
NS MIVR00150 (9021379- 00001 ) SPACER, BATTERY, FOAM 40Wx480Lx160H 1
NS MIVR00151 (9021379- 00001 ) SPACER, BATTERY, FOAM 140Wx340Lx160H 1

Tennant T581 (03- 2021)

27



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model)

28

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model)

Ref. Part No. Serial Number Description Qty.
VvV PMVR01531 (9021380- 00001 ) PEDAL, ASSY 1
vyl MPVR11937 (9021380- 00001 ) BASE, ACCELERATOR 1
v2 897468 (9021380- 00001 ) PLATE 1
v3 9017795 (9021380- 00001 ) SENSOR, POSITION, DRIVE 1
v4 MPVR11940  (9021380- 00001 )  SUPPORT, ACCELERATOR 1
Y5 MPVR11938 (9021380- 00001 ) COVER, ACCELERATOR 1
v6 MPVR11939  (9021380- 00001 ) PEDAL, ACCELERATOR 1
Y7 9017810 (9021380- 00001 ) SPRING, PEDAL 1
v8 9017797 (9021380- 00001 ) SWITCH, ACCELERATOR 1

9 897166 (9021380- 00001 )  WASHER, D. 5, INOX 4
10 VTVT48694 (9021380- 00001 )  SCREW TCB TC 5 X12 UNI 9707 TZ 4
11 897474 (9021380- 00001 ) CAPD.6 1
12 897475 (9021380- 00001 ) GRUB, SCREW, M4X8 1
13 897166 (9021380- 00001 ) WASHER, D. 5, INOX 1
14 897476 (9021380- 00001 ) SCREW, M5X16, TBCE, ISO7380, ZB 1
29 897432 (9021380- 00001 )  WASHER, D. 10X21, UNI6592, INOX 2
30 897486 (9021380- 00001 ) SCREW M6X45 TSPEI UNI5933 1
31 897487 (9021380- 00001 ) SCREW, TSPEI, M6X50, UNI5933 1
32 897488 (9021380- 00001 ) BRACKET 1
33 897489 (9021380- 00001 ) SPACER 2
34 897490 (9021380- 00001 )  RIVET 2
35 897491 (9021380- 00001 ) BRACKET 1
36 897106 (9021380- 00001 )  WASHER D.6 UNI 6592 INOX 3
37 897659 (9021380- 00001 ) BRACKET, MTG, CIRCUITBOARD 1
38 897492 (9021380- 00001 ) SCREW, TE, M5X30, UNI5739 2
39 897493 (9021380- 00001 )  SPACER 4
40 897494 (9021380- 00001 ) PLATE 1
41 897166 (9021380- 00001 )  WASHER, D. 5, INOX 2
42 VTDD01693  (9021380- 00001 )  NUT, M5, INOX 2
43 897495 (9021380- 00001 ) LEVER 1
44 897496 (9021380- 00001 )  PIN 2
45 897497 (9021380- 00001 )  NUT, M5, INOX 2
46 897384 (9021380- 00001 )  WASHER D. 5X14 INX 2
a7 897498 (9021380- 00001 ) BOARD POWER SERVICE 1
48 9017822 (9021380- 00001 ) CIRCUITBOARD, DRIVE 1
49 897553 (90213380- 00001 ) BATTERY, CHARGER, GANSOW, 24V, 25A 1
50 897554 (9021380- 00001 ) DISTRIBUTOR 60 1
51 897555 (9021380- 00001 ) SCREW, TSPEI, M4X25 2
52 897156 (9021380- 00001 )  WASHER D. 4 INX 2
53 897276 (9021380- 00001 )  NUTM4ATB A2 2
54 897503 (9021380- 00001 )  TUBE 1
55 897363 (9021380- 00001 ) FAIR, LEAD 1
56 897504 (9021380- 00001 ) SCREW TE M6X100 UNI5739 1
57 897138 (9021380- 00001 ) NUT M6 INOX 1
58 897195 (9021380- 00001 ) SCREW, TE, M4X16, UNI5739, INOX 4
59 897160 (9021380- 00001 ) NUT, M4, INOX, ZN 4
60 897505 (9021380- 00001 ) CABLE 1
61 897506 (9021380- 00001 ) LABEL 1
62 897250 (9021380- 00001 ) NUT, M6, UNI5589, INOX 1
68 897509 (9021380- 00001 ) CABLE BATTERY, ANDERSON+FUS. 1
69 9017819 (9021380- 00001 )  FUSE 100A NST. 1
70 897556 (9021380- 00001 ) FAIR, LEAD DIAMETER 15.5 1
71 MEVR00644  (9021380- 00001 ) FUSE, 30A 1
72 MEVR00644  (9021380- 00001 )  FUSE, 30A 1
73 MEVR00644  (9021380- 00001 ) FUSE, 30A 1
74 9017817 (9021380- 00001 ) FUSE, 5A 1
75 9017817 (9021380- 00001 ) FUSE, 5A 1
76 897511 (9021380- 00001 ) PLUG 1
77 897512 (9021380- 00001 ) FUSE, HOLDER 1
78 MECB02210 (9021380- 00001 ) HARNESS, MAIN [T581, EMEA] 1

V ASSEMBLY

vy INCLUDED IN ASSEMBLY

Tennant T581 (03- 2021)

29



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model) - Continued

Tennant T581 (03- 2021)

30



PARTS LIST

ELECTRICAL COMPONENT GROUP (70cm Dual Disk Model) - Continued

Ref. Part No. Serial Number Description Qty.
80 897205 (9021380- 00001 ) WIRING BATTERY BRIDGE W/TERMINAL 3
81 897557 (9021380- 00001 )  WIRING 1
82 VTVT01594 (9021380- 00001 ) SCREW VITE TSPC 3x12 4
83 MPVR11928  (9021380- 00001 ) GASKET BRAKE PEDAL 1
84 MPVR11933  (9021380- 00001 )  GASKET ACCELERATOR 1
85 MPVR02838  (9021380- 00001 )  BAG, CHARGER POWER CORD 1
86 897145 (9021380- 00001 ) SCREW TE 5X16 UNI5739 INX 2
87 897497 (9021380- 00001 ) NUT, M5, INOX 2
88 MEVR02666  (9021380- 00001 ) FUSE CARRIER DIN 1
89 VTDDO01693  (9021380- 00001 ) NUT, M5, INOX 2
90 MEVR01132  (9021380- 00001 ) FUSE, 5 AMP 1
91 MEVR01132 (9021379- 00001 ) FUSE, 5 AMP 1
92 MEVR00584  (9021379- 00001 ) FUSE 3A 1
93 MEVR00584  (9021379- 00001 ) FUSE 3A 1
94 994203 (9021379- 00001 ) BATTERY, GEL, 6VDC 180AH [GEL] 4
95 1069836 (9021379- 00001 ) CORD, POWER, CHARGER [EU] 1
95 1032820 (9021379- 00001 ) CORD, POWER, CHARGER [UK] 1

Tennant T581 (03- 2021) 31



PARTS LIST

CONTROL CONSOLE GROUP

32



PARTS LIST

CONTROL CONSOLE GROUP

Ref. Part No. Serial Number Description Qty.
16 897477 (90213xx- 00001 ) PLATE 1
17 MPVR12902 (90213xx- 00001 ) FRONT, COVER 1
18 9017823 (90213xx- 00001 ) CIRCUITBOARD, DISPLAY PANL 1
19 1017696 (90213xx- 00001 ) KEY SET, REPLMT [F/ KEYSWITCH 1011402] 1
20 897479 (90213xx- 00001 ) LABEL, DISPLAY 1
21 897480 (90213xx- 00001 ) UND.SCREW FLAN. D. 6.5, 22 H4.5 NYL.NERO 4
22 VTVTO0869 (90213xx- 00001 ) SCREW TSPEI M.6- 60 INOX A2 2
23 897482 (90213xx- 00001 ) GASKET 1
24 897483 (90213xx- 00001 )  SCREW, TSPEI, M5X20, UNI5933, INOX 4
25 897484 (90213xx- 00001 ) SCREW TSP, TC M3X5 UNI7688 INOX 5
26 897485 (90213xx- 00001 ) SPACER M3 5
28 897193 (90213xx- 00001 )  WASHER, D. 3, INOX 5
29 9018496 (90213xx- 00001 )  NUT M 3 AUTOBL.DIN 985 IX.A2 5
66 897480 (90213xx- 00001 ) UND.SCREW FLAN. D. 6.5, 22 H4.5 NYL.NERO 2
67 897507 (90213xx- 00001 ) SCREW, TSPEI, M6X35, UNI5933 2
68 897508 (90213xx- 00001 )  WASHER, M5,3x14,5x3,2 4
69 897277 (90213xx- 00001 ) SCREW, TSPEI, M6X20, UNI5933 2
80 897514 (90213xx- 00001 ) CARD, SD 1

Tennant T581 (03- 2021) 33



PARTS LIST

CHEM DOSE GROUP

Ref. Part No. Serial Number Description Qty.
1 KTRI102232 (90213xx- 00001 ) KIT,CHEM DOSE 1
2 MPVR06124  (90213xx- 00001 )  TANK 1
3 MPVR40187  (90213xx- 00001 ) TANKCAP 1
4 PPBP00066  (90213xx- 00001 ) PUMP,DETGT 1
5 TBFX00370 (90213xx- 00001 ) TUBE 1
6 9017737 (90213xx- 00001 ) FLOAT, SHUTOFF 1
7 VTVTO01210 (90213xx- 00001 ) SCREW TCB 3,5X16 4
8 RCVR01723  (90213xx- 00001 ) FITTING, STR, DETGT 1
9 RCVR00009  (90213xx- 00001 ) FITTING, E90, DETGT 1
10 TBBPO00135 (90213xx- 00001 ) HOSE 0,06
11 RCIN35828 (90213xx- 00001 ) FITTING, STL, STR 1
12 RCIN38912 (90213xx- 00001 ) FITTING, STL, STR 1
13 TBBP00476 (90213xx- 00001 ) HOSE 0,12
14 TBBP00476 (90213xx- 00001 ) HOSE 0,70
15 RCVR00745  (90213xx- 00001 ) FITTING, TEE, DETGT 1
16 LAFN08160 (90213xx- 00001 ) SUPPORT 1

34 Tennant T581 (03- 2021)



PARTS LIST

DRIVE MOTOR BREAKDOWN

Ref. Part No. Serial Number Description Qty.
\ 9017807 (90213xx- 00001 ) DRIVE ASSY, WHEEL 1
vy 1 897365 (90213xx- 00001 ) COVER, BRAKE ASSY 1
Yy 2 9017808 (90213xx- 00001 ) BRAKE ASSY, W/LEVER, COMPLT 1
vy 3 897366 (90213xx- 00001 ) RING, BRUSHHOLDER 1
Y 4 9017800 (90213xx- 00001 ) TIRE, SOLID, PYU 1
Yy 5 897367 (90213xx- 00001 ) COVER, ALM 1
Yy 8 9017784 (90213xx- 00001 ) BRUSH, MOTOR, TRANSAXLE 4
Yy 9 897368 (90213xx- 00001 ) SENSOR, THERMAL 1
v10 897369 (90213xx- 00001 ) BEARING, TRACTION, MOTOR 1
V ASSEMBLY
Yy INCLUDED IN ASSEMBLY
Tennant T581 (03- 2021) 35



PARTS LIST

ELECTRICAL DIAGRAM (55cm Single Disk Model)

QYV0gaHSYa

36

Tennant T581 (03- 2021)



PARTS LIST

ELECTRICAL DIAGRAM (70cm Dual Disk Model)

Ol

UM TULOURL
FWOLVUITIIIY OUAN

SHOGKIE TUNNINL KM SHOLON HENHE
SHIMEIL NOD V102 RIOLON
5

WAL NOUMDS  KOLIVS LY35
2NOTNI0E CTIANT  INTIS O

D TS
NI

VL ANB003E
OU3ANIIU OTIANY

: E
P |

TwiauL
ENOTTE ER

3

DI VNG
E.-

(pwesco)

T30 TGN

©2wakD O

LT
¥BOT IO

ATTUATORS TRSTATA  ATTUATORE TERGI
BRUSHACTUATOR SCUREGEE ACTUATOR

QYVYO8HSVa
OT10¥LNOD 10 OTIINNYd

Tennant T581 (03- 2021) 37



9017802 CAP KIT, DRAIN PLUG W/GASKET
9017805 ACTUATOR, BRUSH HEAD, 24VDC
9017803 ACTUATOR, SQGE, 24VvDC
9017807 DRIVE ASSY, WHEEL
9017808 BRAKE ASSY, W/LEVER, COMPLT
9017809 WHEEL, SCRBR, 250MM X 60MM
9017815 FUSE 30A
9017817 FUSE 5A
9017819 FUSE 100A

MEVR00584 FUSE 3 A
9017821 CIRCUITBOARD, MAIN
9017823 CIRCUITBOARD, DISPLAY PANEL

EN

42




	T581
	ITALIANO
	ENGLISH
	FRANÇAIS
	DEUTSCH
	ESPAÑOL
	NORSK
	NEDERLANDS
	PORTUGUÊS
	SVENSKA
	RU
	BG
	DANSK
	SUOMI
	CN
	RECOMMENDED SPARE PARTS

